NVIAD

TESTING Bay Area Compliance Labs Corp.

NVLAP LAB CODE 600341-0

TEST REPORT

Applicant: YEALINK(XIAMEN) NETWORK TECHNOLOGY CO.,LTD.
Address: No0.666 Hu’an Rd,Huli District Ximen City, Fujian, P.R. China
Product Name: Meeting Display
FCC ID: T2C-MD65
IC: 10741A-MD65

HVIN: MeetingDisplay 65

47 CFR Part 15, Subpart C(15.247)
RSS-247 Issue 3, August 2023
Standard(s): RSS-Gen, Issue 5, February 2021 Amendment 2
ANSI C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02

Report Number: 2502P10214E-RF-00A

Report Date: 2025/4/21

The above device has been tested and found compliant with the requirement of the relative standards by Bay
Area Compliance Laboratories Corp. (Dongguan).

fechs fon Lo X

Reviewed By: Pedro Yun Approved By: Gavin Xu
Title: Project Engineer Title: RF Supervisor

Bay Area Compliance Laboratories Corp. (Dongguan)
No.12, Pulong East 1* Road, Tangxia Town, Dongguan, Guangdong, China

Tel: +86-769-86858888
Fax: +86-769-86858891

www.baclcorp.com.cn

Note: The information marked A is provided by the applicant, the laboratory is not responsible for its authenticity and this
information can affect the validity of the result in the test report. Unless otherwise stated the results shown in this test
report refer only to the sample(s) tested. This report cannot be reproduced except in full, without prior written approval of
the Company. This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0. This report may contain data that are not covered by the accreditation scope and shall
be marked with . This report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government. Each test item follows the test standard(s) without deviation.




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

CONTENTS

DOCUMENT REVISION HISTORY .cocoiirviiicnisnnicssssnricsssssssecsssssssssssssssssssssssssssssssssssssssssssssssssssssse 4
1. GENERAL INFORMATION ..cuuuuiiiiiinnnnricsssssrncssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 5
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) 5
1.2 ACCESSORY INFORMATION ...ccceeeeeeenneanen 5
1.3 ANTENNA INFORMATION DETAILA ...c.courenvrnrnsaenensannens 5
1.4 EQUIPMENT MODIFICATIONS ...cccccceeeesnnnasseccecs 5

2. SUMMARY OF TEST RESULTS c.cuiiiiiinniiicnssnricssssnnrecssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssse 6
3. DESCRIPTION OF TEST CONFIGURATION ...uuuiiiiiicnricsscsnricssssssccsssssssssssssssssssssssssssssssssssanss 7
3.1 OPERATION FREQUENCY DETAIL ...ceerververnenes 7
3.2 EUT OPERATION CONDITION ...ccceeeeeeeeeeeees 7
3.3 SUPPORT EQUIPMENT LIST AND DETAILS ....coceeveruenennes 7
3.4 SUPPORT CABLE LIST AND DETAILS...cccceeeeeeeeeeeen 8
3.5 BLOCK DIAGRAM OF TEST SETUP..cccceeeeeeeeeeeenens 8
3.6 TEST FACILITY ...cueeeeeereeccccsconnnnens 10
3.7 MEASUREMENT UNCERTAINTY ..ccceerrnnnaneaececccssens 10
4. REQUIREMENTS AND TEST PROCEDURES .....ettiieeeccrrsssnneeeeccccsssssnssssesscsssssossasssssassns 11
4.1 AC LINE CONDUCTED EMISSIONS .....cccceerueennnee 11
O I N o 0) U1 0] (S 1T 3 SRR USS 11
AT 2 EUT SEUUP ..ttt ettt sttt et ettt st b e bt bt et e st et e st bt s bt e bt et et e bt et e ebeebeea b et et e nbesbeebeebeenne 13
4.1.3 EMI TSt RECEIVET SELUP ...uvevieiieiieiieiieiieeteee et etestestte st e st esaesstesstesseenseenseessesssenseenseenseensesnsesnsesseesseanseensennsens 13
414 TSt PTOCEAUIE........ueeeiieiiieetie ettt et e et e et e et e et e e beeesbee e beeesseeesbeeenseeessaeasseeassaesssaessseasssaessseesssaensseesssaenssens 14
4.1.5 Corrected Amplitude & Margin CalCulation ...........ccceeiiiiiiiiiiieiee ettt 14
1.6 TESE RESUIL....oeoniiiiiiieie ettt et et e et e e tb e e tae e te e e saeesbaeessseessaeesseeesseeensaessseeassaeansaeanssaensesansseensens 14

4.2 RADIATION SPURIOUS EMISSIONS.....ccccceesueeuecaecsnee 15
T N 030 U221 o) (SN 7 T 1 (s USSP 15
.22 EUT SEUUP...ueeetieiiieeiieetteeite et e et esteesteeseteessbeessseesssaesssaesssaeassaesssaeasseessseeasseesssasasseesnseessseesnseeansessnseesnsessnssennses 15
4.2.3 EMI Test Receiver & Spectrum ANALyZer SETUP........cooueiieiierieiieie ettt ettt st st e e e enne s 17
4.2.4 TESt PIOCEAUIE. .....ectiiiiiiiiceieeieete ettt ettt et et e et e e testee s et e sse e beesseasseesseassessaessaessesssesseesseessesssesssesssesseessenssenssensnans 17
4.2.5 Corrected Amplitude & Margin CalCulation ............cceeeuieeiiiiiiieriieie ettt ete e sreeteeaeseeesreesseesseenseessens 18
4.2.0 TESE RESULL.....iiuiiieieiiiecieeit ettt ettt ettt e st e st e e be e b e estesseesseesseesseesseesseaseessaessaessessaeseesseesseenseassesssenseenseensennsens 18

4.3 MINIMUM 6 DB EMISSION BANDWIDTH......ccccceeeeeeeeee 19
4.3.1 APPlICable StANAAIA ......c.eoiiiiiieiicicceeeeee ettt ettt ettt et et e et e et b e et b e e st e sre e beerbeeraeeaeeeseeseenseenbeensenraans 19
A3 2 EUT SEUUP -ttt ettt ettt sttt et ettt st b e s h e eb e st st et e st e bt e bt e bt et et e bt st e eb e ebeeu b et et e nbesbeebeebeenee 19
4.3.3 TESt PIOCEAULE. .....eeteiieeiie ettt ettt ettt et et et e st e st e s st e st esseenseesae et ee s eenseenseensenseenseensesnsesneesseenseenseansennsensnens 19
.34 TESE RESUIL.....ooneiiiiiieie ettt ette et e et e e tb e e tae e taeesae e taeessaeessseesseeesseesnsaessseeansaeansaeanssennsesansaeensens 19

4.4 99% OCCUPIED BANDWIDTH ...cccoceerueerncsnecnecsnee 20
4.4.1 ApPlicable StANAATd .........ooiiiieii ettt ettt e e h e e bttt et e eneeene e et e teenteeneenneens 20
O S B NN 1< 1 11 o USSP 20
44,3 TESt PTOCEAUIE........ueeeiiiiiieeiie et etee ettt te et e et e et e et e e te e e bt e e baeesbeeesbeeanseeessaeasseeasseesssaeasseasssaessseeasseesssaesssaenssens 21
44,4 TESE RESUIL....viiuiiiiieiiicie ettt ettt ettt e et e st e e te et e eaaeeaeeste e seesseesseessesseestaesseessesssesseesseesseensesssesssesseenseensennsens 21

4.5 MAXIMUM CONDUCTED OQUTPUT POWER ....ccueeeeereececcscnnnnnns 22
T N 03 0) B U221 o) (SN 1 T 1 (s USSR 22

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4

Page 2 0f 90




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

I e B N T 11 PSPPSR 22
4.5.3 TESE PTOCEAUIE. ...t e e e e e e e et e e e et e e eeseeeeenseeeeeesseeeennnseeeennseesensreeeenns 22
R R N A A1) U L SRR 22

4.6 MAXIMUM POWER SPECTRAL DENSITY ..cccceerernneeeeecccccsens 23

O T N o] 0] U1 0] (S 1T 3 ST PRS USSR 23
I = B R TS 1 1o USSP 23
4.6.3 TESE PIOCEAUIE. ...ttt e e e ettt e e e e e e e e et e eeeeseaaaaeteessessaneaseeeeessaanssaseeeeessannrasseeeeeesas 23
6.4 TEST RESUIL.....oiiieeeiiieeeiee ettt e e e e et e e e et e e et eeeae e e e eaaaeeeeamaaees s saeeeasseeesannaeeesanaaeeesnsaeesenneseesaneeeeeans 23

4.7 100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE .......ccccceeeeeeernnee 24
T N 03 0) U221 o) (SN 7 T 1 (o S PSSR USRPR 24
7.2 EUT SELUP ...uteetieiiieeiieetteeite et e et e e teesteeseteessteessseessseesssaesssaeasseesssaeasseessseaasseesssesasseesnseessseesnseesssesanseesnsessnssennses 24
7.3 TESE PIOCEAUIE. ..ottt ettt et e et e e et e e e et e e e saateeeseataeeseaaeeesansaeeeennaeesesseeesananeesensaeeeannn 24
g N A =] U L PR 24

4.8 DUTY CYCLE....cceeeeuuueeeeenn 25
8.1 EUT SOLUP ...uteetieiiieiiieitte et et et st e et e sttt e st e e sttt e s bt e sateesabee st e esabeessteesabeesseessseeanseesasaesnseesasaesnseesnseesnsaesnsaesnsens 25
N N B B (0 1ol =a 11 F R RRRRRRRRRRN 25
I 1 14 =TS LT PRS PSP 25

4.9 ANTENNA REQUIREMENT ....cveerveerveenne 26

T B N o7 0) U1 0] (S 1T 3 ST USSR 26
T 1 T4 = TS LTSRS USPR 26

5. TeSt DATA AND RESULTS cuctttuceetrereccersereecessoseesesssseessssosssssssssssssssssssssssssssssssssssssssssssssssssssssesssssse 27
5.1 AC LINE CONDUCTED EMISSIONS ..ceevveeeeeceereeenenees 27
5.2 RADIATION SPURIOUS EMISSIONS...ccccorserernscscansone 30
5.3 6DB EMISSION BANDWIDTH .....cccoeeveeennneneenes 61
5.4 99% OCCUPIED BANDWIDTH .....ccceevveuennnenenens 67
5.5 MAXIMUM CONDUCTED OUTPUT POWER ....cceeuuueereeeeereeeneneee 73
5.6 POWER SPECTRAL DENSITY .ceueeeeeeeeereeeeeneneneoes 75
5.7 100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE .......cccceeeerererererenen 81
S.8 DUTY CYCLE....citereruueeeeceeeereesssssssssscsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssans 85
EXHIBIT A - EUT PHOTOGRAPHS ... ceeeeeeeennneccceeeeeeeessssseccessssssssssssssssssssssssssssesssssssssssssssssssnns 87
EXHIBIT B - TEST SETUP PHOTOGRAPHS ... oeereeeeeecccceeneeeennesseccccesesssssssssescssasssssssssessnnns 88
EXHIBIT C - RF EXPOSURE EVALUATION ....cuuccciettteeennmeccccecseeeeasssssesccesesssssssssssssssesssssssssssssses 89
MAXIMUM PERMISSIBLE EXPOSURE (MPE) 89
FIELD REFERENCE LEVEL EXPOSURE EXEMPTION LIMITS ..cceuveeeeeeseecceeseoncee 90

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4

Page 3 0f 90




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

DOCUMENT REVISION HISTORY

Revision Number Report Number Description of Revision Date of Revision

1.0 2502P10214E-RF-00A Original Report 2025/4/21

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4 Page 4 of 90




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test (EUT)

EUT Name: | Meeting Display
EUT Model: | MeetingDisplay 65

Operation Frequency: | 2412-2462MHz (802.11b/g/n ht20/ax he20)

Maximum Peak Output Power

(Conducted): 23.99dBm

802.11b:DSSS-DBPSK, DQPSK, CCK

802.11g/n: OFDM-BPSK, QPSK, 16QAM, 64QAM

802.11ax:

OFDMA-BPSK, QPSK, 16QAM, 64QAM,256QAM,1024QAM
Rated Input Voltage: | AC 100-240V~50/60Hz

2XBJ-1 (For RF Conducted Test)

Serial Number: | 2XBJ-2 (For Radiated spurious emission and AC line conducted
emission tests)

EUT Received Date: [ 2025/1/14
EUT Received Status: | Good

Modulation Type:

1.2 Accessory Information

‘ Accessory Description Manufacturer Model Parameters
/ / / /

1.3 Antenna Information Detail A

input impedance

Antenna Type (Ohm)

Frequency Range Antenna Gain

3.22dBi @Chain 0
FPC 50 2400~2500MHz 4.15dBi @Chain 1
Note:
The system supports 2T2R at 802.11n/ax modes.

Per KDB 662911 D01 Multiple Transmitter Output v02r01:

For power measurements:

CDD Mode:

Array Gain = 0 dB (i.e., no array gain) for NANT <4
directional gain=4.15 dBi

For power spectral density (PSD) measurements:
Array Gain = 10 log(Nant/Nss) dB.
directional gain=4.15 dBi+3dB=7.15dBi

‘ The design of compliance with §15.203:

X Unit uses a permanently attached antenna.
] Unit uses a unique coupling to the intentional radiator.
] Unit was professionally installed, and installer shall be responsible for verifying that the

correct antenna is employed with the unit.

1.4 Equipment Modifications

No modifications are made to the EUT during all test items.

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4 Page 5 0f 90




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

2. SUMMARY OF TEST RESULTS

Standard(s) Section Test Items Result

§15.207(a)

RSS-Gen Clause 8.8 AC Line Conducted Emissions Compliant

§15.205, §15.209,

§15.247(d) Spurious Emissions Compliant
RSS-Gen Clause 8.10
RSS§2145t:72éZa(1;als)e(25) 2 a) Minimum 6 dB Bandwidth Compliant
RSS-Gen Clause 6.7 99% Occupied Bandwidth Compliant
RSS;§21 27231721(35)6(:35) 4 d) Maximum Conducted Output Power Compliant
RSS%A%ZéﬁSg 5.5 100 kHz Bandwidth Of Frequency Band Edge Compliant
RSS-2§4175 'éﬁzu(:gs 2b) Power Spectral Density Compliant
FCC §15.203 . .
1
RSS-Gen Clause 6.8 Antenna Requirement Compliant
FCC §15.247(i), §2.1091, §1.1310 RF Exposure Evaluation Compliant
RSS-102, Issue 6, Clause 6.6 Field reference level exposure exemption limits Compliant

Note 1: For AC line conducted emissions, the maximum output power mode and channel was tested.
Note 2: For Radiated Spurious Emissions 9kHz~ 1GHz and 18-25GHz, the maximum output power mode and channel was
tested.
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3. DESCRIPTION OF TEST CONFIGURATION

3.1 Operation Frequency Detail

For 802.11b/g/n ht20/ax he20:

Channel

AN DW=

3.2 EUT Operation Condition

Frequency
(MHz)
2412
2417
2422
2427
2432
2437

Channel

10
11

Frequency
(MHz)

2442

2447

2452

2457

2462
/

The EUT was configured for testing in Engineering Mode, which was provided by the manufacturer.

The EUT configuration as below:

EUT Exercise Software: AuthenticationTool.exe

The software was provided by manufacturer. The maximum power was configured as below, that was provided

by the manufacturer A :

Test Modes Data Rate
Lowest Channel
802.11b 1Mbps 17
802.11g 6Mbps 14
802.11n ht20 MCSO0 14
802.11ax he20 MCSO0 13

Note:

Power Level Setting
Middle Channel

17
14
14
13

Highest Channel
17
14
14
13

1.The above are the worst-case data rates, which are determined for each mode based upon investigations by

measuring the average power and PSD across all data rates, bandwidths, and modulations.

2.The device supports SISO in all modes, and MIMO 2T2R in 802.11n/ax mode, per pretest, 2T2R mode was
the worst mode and reported for 802.11n/ax mode.

3.For 802.11ax mode, the device not support partial RU mode.

3.3 Support Equipment List and Details

Manufacturer Description Model Serial Number
ZIONCOM Router MB-R210-00 R16Y06M271022
DELL Laptop 1# E6410 G4JIPM1
Lenovo Laptop 2# G510 CB30920865
Kingston USB Flash Disk 1# 32G EMZBUD21103001
SANDisk USB Flash Disk 2# 16G BL201026115 B
Boom Speaker Boom-L EMS345G9JG2
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3.4 Support Cable List and Details

Ca!)le' Shielding Ferrite Core Length From Port To
Description Type (m)
RJ45 Cable Yes No 10 EUT Internal Port Router
RJ45 Cable Yes No 10 EUT LAN port Laptop 1#
HDMI Cable Yes No 1.5 EUT HDMI 1 port Laptop 2#
USB Cable No No 1.5 EUT Manage Port Laptop 2#
AUX Cable No No 1.2 EUT Line Out port Speaker
3.5 Block Diagram of Test Setup
AC line conducted emissions:
USB Flash Router
LISN1 Disk
Laptop
Laptop
EUT <1I0c > Speaker <«10cmp| 2H

Non-Conductive TV Mount,
40cm from the vertical plane

Non-Conductive 80cm above
Ground Plane
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Spurious Emissions:

USB Flash

Router

Disk

LISN1

Laptop

EUT

Non-Conductive TV Mount,
EUT 120cm above the Groud

plane

Speaker

41 0cmp]

Laptop
2
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3.6 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located
on the No.12, Pulong East 1st Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 829273, the FCC Designation No. : CN5044.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements, the CAB identifier: CN0022.

3.7 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty
times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.61dB
Power Spectral Density, conducted +0.61 dB
9kHz~30MHz: 3.3dB, 30MHz~200MHz: 4.55 dB, 200MHz~1GHz:
Unwanted Emissions, radiated 5.92 dB, 1GHz~6GHz: 4.98 dB, 6GHz~18GHz: 5.89 dB,
18GHz~26.5GHz:5.47 dB, 26.5GHz~40GHz:5.63 dB
Unwanted Emissions, conducted +2.47 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%
AC Power Lines Conducted Emission 3.11 dB (150 kHz to 30 MHz)
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4. REQUIREMENTS AND TEST PROCEDURES

4.1 AC Line Conducted Emissions
4.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed to be
connected to the public utility (AC) power line, the radio frequency voltage that is conducted back onto the AC
power line on any frequency or frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in
the following table, as measured using a 50 uH/50 ohms line impedance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of the radio frequency
voltage between each power line and ground at the power terminal. The lower limit applies at the boundary
between the frequency ranges.

Conducted limit {dBuV)
Frequency of emission {MHzH Quasipeak Average
0.15-0.5 66 to 56* 56 to 46*
0.55 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating as
intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems shall be
subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-1705 kHz
and intended to be received using a standard AM broadcast receiver: no limit on conducted emissions.

(2) For all other carrier current systems: 1000 uV within the frequency band 535-1705 kHz, as measured using
a 50 uH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in §15.205,
§15.209, §15.221, §15.223, or §15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not required for devices which only
employ battery power for operation and which do not operate from the AC power lines or contain provisions
for operation while connected to the AC power lines. Devices that include, or make provisions for, the use of
battery chargers which permit operating while charging, AC adapters or battery eliminators or that connect to
the AC power lines indirectly, obtainig their power through another device which is connected to the AC power
lines, shall be tested to demonstrate compliance with the conducted limits.
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RSS-Gen Clause 8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be connected to the
public utility AC power network, the radio frequency voltage that is conducted back onto the AC power
line on any frequency or frequencies within the range 150 kHz to 30 MHz shall not exceed the limits in
table 4, as measured using a 50 uH / 50 Q line impedance stabilization network. This requirement applies
for the radio frequency voltage measured between each power line and the ground terminal of each AC
power-line mains cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the requirement for
compliance with the limits in table 4 shall apply at the terminals of the AC power-line mains cable of a
representative support device, while it provides power to the EUT. The lower limit applies at the boundary

between the frequency ranges. The device used to power the EUT shall be representative of typical
applications.

Table 4 — AC power-line conducted emissions limits

Frequency Conducted limit (dBu'V)
(MHz) Quasi-peak Average
0.15-0.5 66 to 561 56 to 461
0.5-5 56 46
5-30 60 50

Note 1: The level decreases hinearly with the logarithm of the frequency.

For an EUT with a permanent or detachable antenna operating between 150 kHz and 30 MHz, the AC
power-line conducted emissions must be measured using the following configurations:

(a) Perform the AC power-line conducted emissions test with the antenna connected to determine
compliance with the limits of table 4 outside the transmitter's fundamental emission band.

(b) Retest with a dummy load instead of the antenna to determine compliance with the limits of table 4
within the transmitter's fundamental emission band. For a detachable antenna, remove the antenna and
connect a suitable dummy load to the antenna connector. For a permanent antenna, remove the antenna
and terminate the RF output with a dummy load or network that simulates the antenna in the fundamental
frequency band.
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4.1.2 EUT Setup

Vertical Reference

/ Ground Plane

| @40cm ] EUT System Test Receiver

Q@

Bonded to Horizontal Horizontal Reference
Ground Plane Ground Plane

Note:

1. Support units were connected to second LISN.

2. Both of LISNs (AMN) 80 cm from EUT and at least 80 cm from other units and oter metal planes support
units.

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification used
was with the FCC Part 15.207, RSS-Gen limits.

The spacing between the peripherals was 10 cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.
4.1.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/W

150 kHz — 30 MHz 9 kHz
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4.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating frequency or
frequency to which the EUT is tuned (if appropriate), should be reported, unless such emissions are more than
20 dB below the limit. AC power-line conducted emissions measurements are to be separately carried out only
on each of the phase (“hot”) line(s) and (if used) on the neutral line(s), but not on the ground [protective earth]
line(s). If less than six emission frequencies are within 20 dB of the limit, then the noise level of the measuring
instrument at representative frequencies should be reported. The specific ‘conductor of the power-line cord for
each of the reported emissions should be identified. Measure the six highest emissions with respect to the limit
on each current-carrying conductor of each power cord associated with the EUT (but not the power cords of
associated or peripheral equipment that are part of the test configuration). Then, report the six highest emissions
with respect to the limit from among all the measurements identifying the frequency and specific current-
carrying conductor identified with the emission. The six highest emissions should be reported for each of the
current-carrying conductors, or the six highest emissions may be reported over all the current-carrying
conductors.

4.1.5 Corrected Amplitude & Margin Calculation
The basic equation is as follows:

Result = Reading + Factor
Factor = attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the applicable
limit. The equation for margin calculation is as follows:

Margin = Limit — Result

4.1.6 Test Result

Please refer to section 5.1.
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4.2 Radiation Spurious Emissions
4.2.1 Applicable Standard
FCC §15.247 (d);

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

RSS-247 Clause 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

device is operating, the RF power that is produced shall be at least 20 dB below that in the

100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement, provided that the transmitter demonstrates compliance with the
peak conducted power limits. If the transmitter complies with the conducted power limits based on the use
of root-mean-square averaging over a time interval, as permitted under section 5.4(d), the attenuation
required shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits specified in
RSS-Gen is not required

4.2.2 EUT Setup

9kHz~30MHz:
Semi-anechoic
Chamber
- s > RX Antenna
EUT System

[ ] T

Im

Turn Table i

- T
Ground Plane Test Receiver
0O i
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30MHz~1GHz:
Semi-anechoic
Chamber
S
EUT System
[ ]
Turn Table
" T
Ground Plane

Ant. To

’/'
\

<

D
)\
| |

1-4m
Variable

O)
_/

QO

Test Receiver

Above 1GHz:

Semi-anechoic
Chamber

EUT

EUT System

/Tum Table

Ground Plane

Antenna toward the

Ant. Tower
\ / Variable

1-4m

OO

Spectrum Analyzer

The radiated emissions were performed in the 3 meters distance, using the setup accordance with the ANSI
C63.10-2013. The specification used was the FCC 15.209, and FCC 15.247,RSS-247,RSS-Gen limits.

The external I/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the middle.
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The spacing between the peripherals was 10 cm.

For 9kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and three
antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

4.2.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 9 kHz to 25 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

9kHz-1000MHz:

Frequency Range Measurement RBW Video B/'W IF B/W Detector
9 kHz — 150 kHz QP/AV 300Hz 1 kHz 200 Hz QP/AV
150 kHz — 30 MHz QP/AV 10 kHz 30 kHz 9 kHz QP/AV
PK 100 kHz 300 kHz / PK
30MHz - 1000 MHz QP ; ; 120KHZ QP
1GHz- 25GHz:
Pre-scan:
Frequency Range Measurement RBW Video B/'W Detector
Peak 1MHz 3 MHz PK
Above 1 GHz
AV IMHz SkHz PK
Final measurement for emission identified during the pre-scan:
Frequency Range Measurement RBW Video B/W Detector
Peak 1MHz 3 MHz PK
Above 1 GHz 1/T(Duty Cycle 98%)
AV IMHz 10Hz(Duty Cycle 98%) PK

Note: T is minimum transmission duration

4.2.4 Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.

Data was recorded in Quasi-peak detection mode for frequency range of 9 kHz-1 GHz except 9 - 90 kHz, 110
- 490 kHz, employing an average detector, peak and Average detection modes for frequencies above 1 GHz.

If the maximized peak measured value is under the QP/Average limit by more than 6dB, then it is unnecessary
to perform an QP/Average measurement.
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4.2.5 Corrected Amplitude & Margin Calculation
The basic equation is as follows:

Result = Reading + Factor
Factor= Antenna Factor + Cable Loss- Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance within the applicable
limit. The equation for margin calculation is as follows:

Margin = Limit — Result

For the spurious emission below 30MHz, the limit was convert from dBpA/m to dBuV/m by adding 51.5 dB.

4.2.6 Test Result

Please refer to section 5.2.
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4.3 Minimum 6 dB Emission Bandwidth
4.3.1 Applicable Standard
FCC §15.247 (a)(2)

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and 5725-
5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

RSS-247 Clause 5.2 a

The minimum 6 dB bandwidth shall be 500 kHz.

4.3.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.3.3 Test Procedure
According to ANSI C63.10-2013 Section 11.8

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) > 3xRBW.

¢) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

4.3.4 Test Result

Please refer to section 5.3.
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4.4 99% Occupied Bandwidth
4.4.1 Applicable Standard
RSS-Gen Clause 6.7

The occupied bandwidth or the “99% emission bandwidth” is defined as the frequency range between two
points, one above and the other below the carrier frequency, within which 99% of the total transmitted power of
the fundamental transmitted emission is contained. The occupied bandwidth shall be reported for all equipment
in addition to the specified bandwidth required in the applicable RSSs.

In some cases, the “x dB bandwidth” is required, which is defined as the frequency range between two points,
one at the lowest frequency below and one at the highest frequency above the carrier frequency, at which the
maximum power level of the transmitted emission is attenuated x dB below the maximum in-band power level
of the modulated signal, where the two points are on the outskirts of the in-band emission.

The following conditions shall be observed for measuring the occupied bandwidth and x dB bandwidth:

The transmitter shall be operated at its maximum carrier power measured under normal test conditions.

The span of the spectrum analyzer shall be set large enough to capture all products of the modulation process,
including the emission skirts, around the carrier frequency, but small enough to avoid having other emissions
(e.g. on adjacent channels) within the span.

The detector of the spectrum analyzer shall be set to “Sample”. However, a peak, or peak hold, may be used in
place of the sampling detector since this usually produces a wider bandwidth than the actual bandwidth (worst-
case measurement). Use of a peak hold (or “Max Hold”) may be necessary to determine the occupied / x dB
bandwidth if the device is not transmitting continuously.

The resolution bandwidth (RBW) shall be in the range of 1% to 5% of the actual occupied / x dB bandwidth
and the video bandwidth (VBW) shall not be smaller than three times the RBW value. Video averaging is not
permitted.

Note: It may be necessary to repeat the measurement a few times until the RBW and VBW are in compliance
with the above requirement.

For the 99% emission bandwidth, the trace data points are recovered and directly summed in linear power level
terms. The recovered amplitude data points, beginning at the lowest frequency, are placed in a running sum
until 0.5% of the total is reached, and that frequency recorded. The process is repeated for the highest
frequency data points (starting at the highest frequency, at the right side of the span, and going down in
frequency). This frequency is then recorded. The difference between the two recorded frequencies is the
occupied bandwidth (or the 99% emission bandwidth).

4.4.2 EUT Setup

Attenuator

Spectrum Analyzer

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.
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4.4.3 Test Procedure
According to ANSI C63.10-2013 Section 6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper frequency
limits, the mean powers are each equal to 0.5% of the total mean power of the given emission. The following
procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency span for
the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and VBW shall
be approximately three times the RBW, unless otherwise specified by the applicable requirement.

¢) Set the reference level of the instrument as required, keeping the signal from exceeding the maximum input
mixer level for linear operation. In general, the peak of the spectral envelope shall be more than [10 log
(OBW/RBW)] below the reference level. Specific guidance is given in 4.1.5.2.

d) Step a) through step c) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be used.
Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured bandwidth.
g) If the instrument does not have a 99% power bandwidth function, then the trace data points are recovered
and directly summed in linear power terms. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is recorded as the
lower frequency. The process is repeated until 99.5% of the total is reached; that frequency is recorded as the
upper frequency. The 99% power bandwidth is the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display; the plot
axes and the scale units per division shall be clearly labeled. Tabular data may be reported in addition to the

plot(s).

4.4.4 Test Result

Please refer to section 5.4.
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4.5 Maximum Conducted Output Power
4.5.1 Applicable Standard
FCC §15.247 (b)(3)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1
Watt. As an alternative to a peak power measurement, compliance with the one Watt limit can be based on a
measurement of the maximum conducted output power. Maximum Conducted Output Power is defined as the
total transmit power delivered to all antennas and antenna elements averaged across all symbols in the signaling
alphabet when the transmitter is operating at its maximum power control level. Power must be summed across
all antennas and antenna elements. The average must not include any time intervals during which the
transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are possible (e.g.,
alternative modulation methods), the maximum conducted output power is the highest total transmit power
occurring in any mode.

RSS-247 Clause 5.4 d
For DTSs employing digital modulation techniques operating in the bands 902-928 MHz and 2400-2483.5

MHz, the maximum peak conducted output power shall not exceed 1W. The e.i.r.p. shall not exceed 4 W,
except as provided in section 5.4(e).

4.5.2 EUT Setup

Attenuator

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

4.5.3 Test Procedure

According to ANSI C63.10-2013 Section 11.9.1.3

The maximum peak conducted output power may be measured using a broadband peak RF power meter. The
power meter shall have a video bandwidth that is greater than or equal to the DTS bandwidth and shall use a
fast-responding diode detector.

a) Set the EUT in transmitting mode.

b) Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to test
equipment.

¢) Add a correction factor to the display.

d) Set the power meter to test peak output power, record the result.

According to ANSI C63.10-2013 Section 11.9.2.3.2

Method AVGPM-G is a measurement using a gated RF average power meter.

Alternatively, measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its maximum
power control level. Because the measurement is made only during the ON time of the transmitter, no duty
cycle correction factor is required.

4.5.4 Test Result

Please refer to section 5.5.
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4.6 Maximum Power Spectral Density
4.6.1 Applicable Standard
FCC §15.247 (e)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission.
This power spectral density shall be determined in accordance with the provisions of paragraph (b) of this
section. The same method of determining the conducted output power shall be used to determine the power
spectral density.

RSS-247 Clause5.2 b

The transmitter power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission. This power spectral
density shall be determined in accordance with the provisions of section 5.4(d), (i.e. the power spectral

density shall be determined using the same method as is used to determine the conducted output power).

4.6.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.6.3 Test Procedure
According to ANSI C63.10-2013 Section 11.10.2

The following procedure shall be used if maximum peak conducted output power was used to determine
compliance:

a) Set analyzer center frequency to DTS channel center frequency.
b) Set the span to 1.5 times the DTS bandwidth.

c) Set RBW to: 3 kHz < RBW < 100 kHz.

d) Set VBW > [3x RBW].

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

1) Use the peak marker function to determine the maximum amplitude level within the RBW.
j) If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and repeat.

4.6.4 Test Result

Please refer to section 5.6.
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4.7 100 kHz Bandwidth of Frequency Band Edge
4.7.1 Applicable Standard

FCC §15.247 (d);

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

RSS-247 Clause 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided that the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the use of
root-mean-square averaging over a time interval, as permitted under section 5.4(d), the attenuation
required shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits specified in
RSS-Gen is not required

4.7.2 EUT Setup

Attenuator

Spectrum Analyzer

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

4.7.3 Test Procedure

According to ANSI C63.10-2013 Section 11.11
a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW > [3 x RBW].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) is attenuated by at least the minimum requirements specified in 11.11. Report the
three highest emissions relative to the limit.

4.7.4 Test Result

Please refer to section 5.7.
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4.8 Duty Cycle
4.8.1 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.8.2 Test Procedure
According to ANSI C63.10-2013 Section 11.6

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between bins on
the sweep are sufficient to permit accurate measurements of the ON and OFF times of the transmitted signal:
1) Set the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW > OBW if possible; otherwise, set RBW to the largest available value.

3) Set VBW > RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and the
number of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are limited to 3
MHz, then the zero-span method of measuring the duty cycle shall not be used if T < 16.7 ps.)

4.8.3 Judgment

Report Only. Please refer to section 5.8.
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4.9 Antenna Requirement
4.9.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this
section. The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use
of a standard antenna jack or electrical connector is prohibited. This requirement does not apply to carrier
current devices or to devices operated under the provisions of §§15.211, 15.213, 15.217, 15.219, 15.221, or
§15.236. Further, this requirement does not apply to intentional radiators that must be professionally installed,
such as perimeter protection systems and some field disturbance sensors, or to other intentional radiators which,
in accordance with §15.31(d), must be measured at the installation site. However, the installer shall be
responsible for ensuring that the proper antenna is employed so that the limits in this part are not exceeded.

RSS-GEN Clause 6.8

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum
permissible antenna gain (in dBi) and the required impedance for each antenna. The test report shall
demonstrate the compliance of the transmitter with the limit for maximum equivalent isotropically radiated
power (e.i.r.p.) specified in the applicable RSS, when the transmitter is equipped with any antenna type,
selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain of
each combination of transmitter and antenna type, with the transmitter output power set at the maximum
level. However, the transmitter shall comply with the applicable requirements under all operational
conditions and when in combination with any type of antenna from the list provided in the test report (and
in the notice to be included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of
the device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.
The test report shall state the RF power, output power setting and spurious emission measurements with
each antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the following

notice in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation,
Science and Economic Development Canada to operate with the antenna types listed below, with the
maximum permissible gain indicated. Antenna types not included in this list that have a gain greater than
the maximum gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which
can be used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the
required impedance for each antenna type.

4.9.2 Judgment

Compliant. Please refer to the Antenna Information detail in Section 1.3.
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5. Test DATA AND RESULTS

5.1 AC Line Conducted Emissions

Serial Number: 2XBJ-2 Test Date: 2025/1/21
Test Site: CE Test Mode: Transmitting
Tester: Yolo Fan Test Result: Pass

Environmental Conditions:

) Relative )
Temperat;rce)' 20 Humidity: 44 ATM Pres(i‘gz)' 101.0
(%0)
Test Equipment List and Details:
Manufacturer Description Model Rl Calibration Date Sl o)
Number Date
R&S LISN ENV216 101614 2024/9/5 2025/9/4
MICRO-COAX  Coaxial Cable C-NINJ-50 C-0200-01 2024/9/5 2025/9/4
R&S EMI Test ESCI 100035 2024/8/26 2025/8/25
Receiver
Audix Test Software E3 191218 V9 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Note: The maximum output power mode and channel: 802.11ax 2TX middle Channel was tested.
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Project No.: 2582P18214E-RF Serial No.: 2XB1-2
Port: Line Tester: Yaolo Fan
Test Mode: Transmitting
IF B/W 9kHz PK/AV

Date: 2025-01-21

80 Level (dBuV)
70.0
60.0 Voltage on Mains QP
50.0 : i .
i i 10
40.0 g
4
30.0
20.0
10.0
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
MNo. Frequency Reading Factor Result Limit Margin Detector
{(MHz ) (dBpv) (dB) (dBpv) (dBpv) (dB)
1 8.247 36.32 18.84 47.16 61.86 14.70 QP
2 a8.247 31.93 18.84 42.77 51.86 9.89 Average
3 8.926 29.64 18.86 40.58 56.080 15.50 QP
4 8.926 21.82 18.86 31.88 46.00 14.12 Average
5 3.067 34.60 18.79 45.39 56.00 18.61 QP
& 3.8867 23.81 18.79 34.60 46.00 11.40 Average
7 5.8@85 34.44 18.88 45.32 66 .80 14.68 QP
8 5.8@5 25.28 18.88 36.16 50.80 13.384 Average
9 6.720 36.41 18.93 47 .34 66 .80 12 .66 QP
18 6.720 38.34 18.93 41.27 58.00 8.73 Average
11 15.582 32.61 18.86 43 .47 66 .80 16.53 QP
12 15.582 26.96 18.86 37.82 56.80 12.18 Average
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Project No.: 2582P18214E-RF Serial No.: 2XB1-2
Port: neutral Tester: Yaolo Fan
Test Mode: Transmitting
IF B/W 9kHz PK/AV

Date: 2025-01-21

80 Level (dBuV)
70.0
60.0 Voltage on Mains QP
50.0
& 1}
il f 12
40.0 0
d
30.0
20.0
10.0
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
MNo. Frequency Reading Factor Result Limit Margin Detector
{(MHz ) (dBpv) (dB) (dBpv) (dBpv) (dB)
1 8.247 36.15 18.82 A46.97 61.86 14.89 QP
2 8.247 31.97 10.82 42.79 51.86 9.87 Average
3 8.931 38.11 18.84 40.95 56.080 15.85 QP
4 8.931 21.84 18.84 32.68 46.00 13.32 Average
5 2.970 32.20 10.89 43.09 56.00 12.91 QP
& 2.970 23.15 18.89 34.84 46.00 11.96 Average
7 3.788 31.27 18.86 42.13 56.80 13.87 QP
8 3.788 22.55 18.86 33.41 16.00 12.59 Average
9 5.936 33.97 18.87 44 84 66 .80 15.16 QP
10 5.936 27.18 18.87 38.85 50.80 11.85 Average
11 6.526 35.68 18.85 46.53 66 .80 13.47 QP
12 6.526 29.75 18.85 40.608 56.80 9.48 Average
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5.2 Radiation Spurious Emissions
1) 9kHz - 1GHz

Serial Number: 2XBJ-2
Test Site: Chamber10m
Tester: Leesin Xiang

Environmental Conditions:

Temperature:

Test Date: 2025/2/13~2025/2/20
Test Mode: Transmitting
Test Result: Pass

Relative Humidity: 48-52

(C) 21.8~22.5 %)
Test Equipment List and Details:
Manufacturer Description Model Sl
Number
EMCO Passive Loop 6512 9706-1206
Antenna
Sunol Sciences Hybrid Antenna JB3 A060611-1
Narda Coaxial Attenuator 779-6dB 04269
Unknown Coaxial Cable C-NJNJ-50 C-1000-01
Unknown Coaxial Cable C-NJNJ-50 C-0400-04
Unknown Coaxial Cable C-NJNJ-50 C-0530-01
Sonoma Amplifier 310N 185914
R&S EMI Test Receiver ESCI 100224
Audix Test Software E3 191218 V9

ATM
Pressure: 101.4~101.5
(kPa)
Calibration Calibration
Date Due Date
2023/10/25 2026/10/24
2023/9/6 2026/9/5
2023/9/6 2026/9/5
2024/7/1 2025/6/30
2024/7/1 2025/6/30
2024/7/1 2025/6/30
2024/8/26 2025/8/25
2024/8/26 2025/8/25
N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.

Note: The maximum output power mode and channel: 802.11ax 2Tx middle Channel was tested.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

9kHz~30MHz

Three antenna orientations (parallel, perpendicular, and ground-parallel) was measured, the worst orientations

was below:

Project No.: 2582P18214E-RF

Polarization: Parallel
Test Mode: Transmitting

Note:

REW:388Hz VBW:1lkHz

130 Level (dBuVim)

Serial No.:

2XB1-2

Tester: Leesin Xiang

Date: 2025-02-13

113.8
QP |

97.5
81.3
65.0 w 23
4

48.8 2 i
325
16.3

0

009 0.037 0.065 0.0 0122 A5

Frequency (MHz)
No. Fregquency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBpv/m) (dBpv/m) (dB)

1 8.835 22.94 A46.67 69.61 116.74 47.13 Peak
2 8.832 27.33 38.61 65.94 189.35 43 .41 Peak
3 8.834 26.59 38.21 64.80 189.12 44 .32 Peak
4 8.118 14.12 34.39 48.51 106.14 57.83 Peak
5 8.129 13.22 33.81 47.83 185.46 58.37 Peak
& 8.135 9.28 33.46 42.74 184.99 62.25 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Project No.: 2582P1l@214E-RF Serial No.: 2XBJ-2
Polarization: Parallel Tester: Leesin Xiang
Test Mode: Transmitting
Note:

REW:18kHz VBW:38kHz

Level {dBuVim) Date: 20250213
130
113.8
97.5
81.3
QP
65.0
48.8 1
23 4 5 B
32.5
16.3
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBpv/m) (dBpv/m) (dB)
1 8.541 18.41 23.1@ 41.51 72.93 31.42 Peak
2 8.817 19.29 208.21 39.50 69.26 29.76 Peak
3 68.880 28,11 18.95 39.06 68.60 29.54 Peak
4 1.854 20.40 16.32 36.72 67.081 368.29 Peak
5 1.276 21.85 15.34 37.19 65.31 28.12 Peak
6 1.464 28.82 14.50 35.32 64.089 28.77 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

30MHz-1GHz

Project MNo.: 2582P18214E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note:
REW: 1@88kHz VBW:3@88kHz

Level (dBuVim)

Serial No.: 2XBJ-2
Tester: Leesin Xiang

Date: 2025-02-20

80
70.0
60.0
QP
50.0 |
400 — | 5 8
20.0
10.0
0
30 224, 418. 612 B806. 1000
Frequency (MHz)
No. Fregquency Reading Factor Result Limit Margin Detector
{(MHz ) (dBpv) (dB/m) (dBpv/m) (dBpv/m) (dB)
3 156.180 48.60 -11.11 37.49 43.50 6.91 QP
4 480 .54 48.51 -6.96 41.55 46.080 4.45 QF
5 714 _.820 46 .19 -1.80 39.19 46 .80 6.81 Peak
& 743.920 39.60 -8.43 39.17 16.00 6.83 QP
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Project No.: 2582P1@214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leesin Xiang
Test Mode: Transmitting
Note:

REW:188kHz VBW:3@ekHz

20 Level {dBuVim) Date: 2025-02-20
70.0
60.0
50.0
40.0
30.0
20.0
10.0
0
30 224, 418. 612 B806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBpv) (dB/m) (dBuv/m) (dBpvV/m) (dB)
1 33.880 38.52 -6.62 31.9@ 48 .00 §.10 Peak
2 101.788 45.81 -13.86 31.95 43.50 11.55 Peak
3 154.168 4455 -11.89 33.46 43.50 19.084 Peak
4 623.640 43.51 -2.43 41.08 46.08 4.92 QP
5 714.820 39.47 -1.00 38.47 16 .80 7.53 Peak
6 80@.186 38.31 8.46 38.77 46.068 7.23 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

2) 1-25GHz:

Test Date: 2025/2/18~2025/2/21
Test Mode: Transmitting
Test Result: Pass

Serial Number: 2XBJ-2
Test Site: Chamber B

Tester: Leo Xiao

Environmental Conditions:

. . . ATM
Temperat(‘ige)' 22.6-23.3 Relative Huml‘%f/y | 47-50 Pressure: 101.5~101.7
’ (kPa)
Test Equipment List and Details:
. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
ETS-Lindgren Horn Antenna 3115 000 527 35 2023/9/7 2026/9/6
Ducommun Horn Antenna ARH-4223-02  1007726-02 1304  2023/2/22  2026/2/21
Technologies
Xinhang . XH750A-N/J- 20231117004
Macrowave Coaxial Cable SMA/I-10M 40001 2024/11/17  2025/11/16
Xinhang . XH360A-2.92/J- 20231208001
Macrowave Coaxial Cable 2.92/1-6M-A #0001 2024/12/9 2025/12/8
AH Preamplifier PAM-0118P 469 2024/4/15 2025/4/14
AH Preamplifier PAM-1840VH 191 2024/9/5 2025/9/4
R&S Spectrum Analyzer FSV40 101589 2024/9/5 2025/9/4
Audix Test Software E3 191218 V9 N/A N/A
I\T/Ieuslt“(‘j’gftri?ggf DT7220SCU DC79902
Decentest & & & 2024/8/27 2025/8/26
DT7220FCU DC79905

Filter Switch Unit

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Please refer to the below table and plots.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

1-18GHz:
Chain 0_802.11b mode, Low Channel, Horizontal

Project No.: 2582P18214E-RF
Polarization: Horizontal
Test Mode: Transmittin
Note: 882.11b low channel 2412MHz Chaing
Peak:RBW: 1Mz, VBW: 3MHz

Serial No.: 2XBJ-2
Tester: Leo Xiao

Level (dBuVim) Date: 20250218

909 Fundamental test with
800 Filter Switch Unit i
70.0]
60.0]
50.0] 1
100 I bl
) N " it
30.0]
1000 1600. 2200 2801 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(Hz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 3878.80 58.34 -3.93 46.41 4.0 27.59 Peak
Preject No.: 2582P18214E-RF Serial No.: 2XBJ-2

Polarization: Horizental
Test Mode: Transmitting
Note: 882.11b low channel 2412MHz Chaine
Peak:RBW: 1MHZ,VBW:3MHz  Ave:RBM: 1MHz, VBW: SkHz

Tester: Leo Xiao

Level {dBuVim) Date: 2025-02-18

Chain 0_802.11b mode, Low Channel, Vertical

Serial No.: 2XBJ-2
Tester: Leo Xiao

Project No.: 2582P18214E-RF
Polarization: Vertical
Test Mode: Transmittin
Note: 882.11b low channel 2412MHz Chaing
Peak:RBW: 1Mz, VBW: 3MHz

Level (dBuVim) Date: 20250218

90.0|
w00 Fundamental test with
Filter Switch Unit PK.
70.0]
60.0]
50.0] 1
A o
400 e y
L .
30.0]
1000 1600. 2200 2801 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(Hz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 3618.40 51.93 -4.32 47 .61 4.0 26.39 Peak
Preject No.: 2582P18214E-RF Serial No.: 2XBJ-2

Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b low channel 241ZMHz Chain

°
Peak:RBW: 1MHZ,VBW:3MHz  Ave:RBM: 1MHz, VBW: SkHz

Level {dBuVim) Date: 2025-02-18

90.0)
80.0)
K
70.)
60.0) 2
50.0)
400) WM
30.0)
4000 6800. 9600 12400, 15200, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4824.00 49.50 -8.58 40.92 74.00 33.08 Peak
2 7236.00 48.78 -3.67 45.11 74.00 28.89 Peak
3 17986.00 47.54 11.32 58.86 74.00 15.14 Peak
4 17986.00 36.42 11.32 47.74 54.00 6.26 Average

90,0
80.0
PK
700
60.0 3
500
|
400)
300
2000 6800. 9600 12400 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4824.00 50.43 -8.58 41.85 74.00 32.15 Peak
2 723680 49.98 -3.67 46.31 74.88 27.69 Peak
3 17966.80 48.36 11.16 59.52 74.00 4.4 Peak
4 17960.80 36.44 11.16 47.60 54.00 6.4 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 0_802.11b mode, Middle Channel,
Horizontal

Project No.: 2562P10214E-RF Serial No.: 2XB-2
Polarization: Horizontal Tester: Leo Xiao
Test Mede: Transmitting
Note: 882.11b middle channel 2437MHz Chaing
Peak :RBW: 1HHz, VBW: 3MHz

Level (dBuVim) Date: 2025-02-18

90.0| .
Fundamental test with
80.0| . . -
Filter Switch Unit Pic
70.0]
60.0|
50.0) 1
l e M y
40.0) . Wk
30.0]
1000 1600. 2200. 2801 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (depv)  (d8/m)  (dBuv/m) (depv/m)  (dB)
1 3874.60 50.88 -3.95 46.93 74.00 27.97 Peak
Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Herizontal Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11b middle channel 2437
Peak:RBW: 1MHZ,VBHW:3MHz  Ave:

Chaing
Bl LMHz, VB : SkHz

Level (dBuVim) Date: 20250218

90.0)
80.0)
PK
70.)
60.0) 3
50.0)
40.0
30.)
4000 6800. 9600 12400, 15200. 18000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 4874.00 48.17 -8.50 39.67 74.00 34.33 Peak
2 7311.e@ 48.17 -3.27 44.90 74.80 29.1@ Peak
3 17876.80 48.38 10.62 59.00 74.00 15.80 Peak
a 17876.80 36.39 10.62 47.01 54.80 6.99 Average

Chain 0_802.11b mode, Middle Channel, Vertical

Project No.: 2562P10214E-RF Serial No.: 2XB3-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b middle channel 2437MHz Chaing
Peak:RBW: IMHz, VBW: 3MHz

Level (dBuV/m) Date: 2025-02-18

90.0} .
Fundamental test with
80.0} t - -
Filter Switch Unit Pic
70.0}
60.0}
50.0 1
L
40.0 ey
|, "
3000 T
1000 1600. 200. 2801 3400. 4000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 3997.00 50.53 -3.83 46.70 74.00 27.30 Peak
Project No.: 2502P18214E-RF Serial No.: 2XBJ1-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b middle channel 2437MHz Chain®@
Peak:REW: 2, VEW:3MHz  Ave:RBW:1MHZ,VBW:SkHz
Level (dBuV/m) Date: 2025-02-18
90.0}
80.0}
PK
70.0}
60.0} 3
50.0}
40.0 i
30.0}
4000 6800. 9600. 12400 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 4874.00 49.092 -8.50 48.52 74.00 33.48 Peak
2 7311.00 50.62 -3.27 47.35 74.00 26.65 Peak
3 17999.00 48.70 11.38 60.08 74.00 13.92 Peak
a 17999.00 36.47 11.38 47 .85 54.00 6.15 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 0_802.11b mode, High Channel, Horizontal

Project Ne.: 2562P10214E-RF serial No.: 2XB1-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b hizh channel 2462MHz Chaing

Peak:RBEW: 1MHz , VBW: 3MHz
oo Level (dBuVim) Fundamental test with Date: 2025-02-18
o0 Filter Switch Unit
80.0|
PK.
70.0
60.0|
50.0]
[ Pl
40| bl gt
s
30.0
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 3905.20 50.14 -3.66 4.00 27.52 Peak
Preject Ne.: 25@2P1@214E-RF Serial No.: 2XBJ-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chaine
Peak:RBEW: 1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
4 gpLevel ([dBuVim) Date: 20250218
90.0|
80.0|
PK.
70.0
60.0 3
50.0 )
1
40.0
30.0
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2924.00 49.19 -8.47 48.72 74.00 33.28 Peak
2 7386.00 48.57 2,71 45.86 74.00 28.14 Peak
3 17997.20 47.46 11.38 58.84 74.00 15.16 Peak
4 17997.20 36.30 11.38 47.68 54.08 6.32 Average

Chain 0_802.11b mode, High Channel, Vertical

P

Project Ne.: 2562P10214E-RF serial No.: 2XB1-2
olarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b hizh channel 2462MHz Chaing
Peak :RBW: LNHZ , VEW: 3HHz

JopLevel [dBuvim) Date: 20250218
Fundamental test with
90.0| s + v
Filter Switch Unit
80.0|
PK
70.0]
60.0|
50.0) 1
oy T, ’
400 M
L " 4
30.0]
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 3893.20 56.09 4.00 27.59 Peak
Preject Ne.: 25@2P1@214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chaine
Peak:RBEW: 1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
.+ ogLevel (dBuVim) Date: 2025-02-
90.0|
80.0|
PK
70.0]
60.0) 3
50.0] 2
1
400
30.0]
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 2924.00 49.68 -8.47 41.21 74.00 32.79 Peak
2 7386.00 53.13 2,71 50.42 74.00 23.58 Peak
3 17991.68 48.33 11.35 59.68 74.00 4.32 Peak
4 17991.68 36.36 11.35 47.71 54.08 6.29 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11b mode, Low Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11b low channel 2413MHz Chainl
Peak :RBH: 1MHZ , VBW: 3MHz

Date: 2025-02-20

Level (dBuvim) Eund tal test with
Fundamental test with
900 Filter Switch Unit
80.0}
PK
70.0}
60.0}
50.0} 1
vl
40.0
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 3916.00 49.71 -3.74 45.97 74.00 28.03 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2
Polarization: Horizental Tester: Leo Xiae
Test Mede: Transmitting
Note: 862.11b low channel 2412MHz Chainl
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (@Buvim) Date: 2025-02-20
90.0}
80.0}
PK
70.0}
60.0 3
50.0
1 2
40.0] b
30.0
4000 6800. 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBWV/m) (dBWV/m)  (dB)
1 4824.00 50.07 -8.58 41.49 74.00 32.51 Peak
2 7236.00 48.32 -3.67 44.65 74.00 29.35 Peak
3 17994.4 47.95 11.37 59.32 4.00 4.68 Peak
4 17994.4 36.28 11.37 47.65 54.00 6.35 Average

Chain 1_802.11b mode, Low Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 882.11b low channel 2412MHz Chainl
Peak:RBU: LMHZ, VBW: 3MHz

Date: 2025-02-20

Level (d4Buvim) Eond ol tact it
Tandaamenta-testwith
500 Filter Switch Unit
80.0
PK
700
60.0
500 :
400 f . ;
h
200 WW
1000 1600, 2200 2800 3400, 4000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detecter
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 3922.00 49.22 -3.74 45.48 74.00 28.52 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 862.11b low channel 2412z Chainl
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuvim) Date: 2025-02-20
90,0
80.0
PK
700
60.0 3
500 1
400)
300
2000 6800, 9600 12400. 15200 18000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4824.00 55.40 -8.58 46.82 74.00 27.18 Peak
2 7236.00 50.21 -3.67 46.54 74.00 27.46 Peak
3 17977.60 47.86 11.28 59.14 74.00 4.86 Peak
4 17977.60 36.38 11.28 47.66 54.00 6.34 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11b mode, Middle Channel,

Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b middle channel 2437MHz Chainl
Peak :RBH: 1MHZ , VBW: 3MHz

Level (dBuVim) Date: 2025-02-20

Fundamental test with
90.0} : . +
Filter Switch Unit
80.0}
PK.
70.0}
60.0}
50.0} 7
o
40.0
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 3890.20 49.39 -3.75 45.64 74.00 28.36 Peak
Project No.: 2582P18214E-RF Serial No.: 2XBI-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 8@2.1lb middle channel 2437MHz Chainl
Peak :RBW:1MHz,VBW:3MHz  Ave: :1MHz, VBW: SkHz
o Level (dBuVim) Date: 2025-02-20
90.0)
80.0|
PK
70.0
60.0 3
50.0} 7
40.0 .
30.0}
4000 6800. 600. 12400. 15200. 18000
Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 4874.00 49.09 -8.50 46.59 74.060 33.41 Peak
2 7311.80 49.23 -3.27 45.96 74.00 28.04 Peak
3 17997.20 48.18 11.38 59.56 4.00 4.44 Peak
4 17997.20 36.24 11.38 47.62 54.00 6.38 Average

Chain 1_802.11b mode, Middle Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lb middle channel 2437MHz Chainl
Peak:RBM:

MHz , VBI: 3MHz

Level {dBuV/m) Date: 2025-02-20

Fundamental test with
90.0| . . .
Filter Switch Unit
80.0]
PK
70.0]
60.0]
50.0] 1
T
40.0
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBWV/m)  (dB)
1 3722.20 50.51 =440 46.11 74.00 27.89 Peak
Project No.: 2582P18214E-RF Serial No.: 2XB3-2
Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11b middle channel 2437MHz Chainl
Peak:RBM: 1MHz, VBW: 3MHz  Ave:RBW: 1MHz,VBW:Skiz

Level {dBuV/m) Date: 2025-02-20

90.)
80.0)
PK;
70.)
60.) 3
50.0) . >
40.0
30.)
4000 6800, 9600. 12400, 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 4874.00 54.31 -8.50@ 45.81 74.00 Peak
2 7311.00 50.12 -3.27 46.85 74.00 Peak
3 17994 41 47.74 11.37 59.11 4.00 Peak
4 17994.40 36.25 11.37 47.62 54.00 Average

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4

Page 40 of 90




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11b mode, High Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmittin

Note: 862.11b high channel 2462KHz Chainl
Peak :RBH: 1MHZ , VBW: 3MHz

Level (dBuvim)

Date: 2025-02-20

Fundamental test with
900 Filter Switch Unit
80.0}
PK
70.0}
60.0}
50.0} 1
ol
40.0
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBv)  (dB/m)  (dBWV/m) (dBWV/m)  (dBE)
1 3920.80 49.93 -3.74 46.19 74.00 27.81 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2
Polarization: Horizental Tester: Leo Xiae
Test Mede: Transmitting
Note: 882.11b high channel 2462MHz Chainl
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (dBuVim) Date: 2025-02-20
90.0}
80.0}
PK
70.0}
60.0) 3
50.0) 2
40.0
30.0
4000 6800. 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 4924.00 48.05 -8.47 39.58 74.00 34.42 Peak
2 7386.00 49.52 -2.71 46.81 74.00 27.19 Peak
3 17991.60 48.15 11.35 59.50 4.00 4.56 Peak
4 17991.60 36.20 11.35 47.55 54.00 6.45 Average

Chain 1_

Project No
Polarizatien:
Test Mode
Note

Level (dBuv/m)

802.11b mode, High Channel, Vertical

2582P18214E-RF Serial No.: 2XBJ-2
Vertical Tester: Leo Xiao
Transmittin

8062.11b high channel 2462MHz Chainl
Peak:RBU: LMHZ, VBW: 3MHz

Date: 2025-02-20

Fundamental test with
200 Filter Switch Unit
80.0]
PK
70.0]
60.0]
50.0) 1
il
40.0
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 3916.60 50.34 -3.74 46.60 74.00 27.48 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chainl
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuVim) Date: 2025-02-20
90.0|
80.0]
PK
70.0]
60.0) 3
50.0) 2
1
40.0( puyniy
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 4924.00 52.12 -8.47 43.65 74.00 30.35 Peak
2 7386.00 52.24 -2.71 49.53 74.00 24.47 Peak
3 17991.6@ 47.65 11.35 59.00 74.00 15.00 Peak
4 17991.60 36.42 11.35 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Chain 0_802.11g mode, Low Channel, Horizontal Chain 0_802.11g mode, Low Channel, Vertical

Preject No 2582P1@214E-RF Serial No 2XB1-2 Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.1lg low channel 2412MHz Chaing Note: 892.11g low channel 2412WMHz Chaing
Peak:RBW: 1MHz, VBW: 3MHz Peak:RBW: 1MHz ,VBW: 3MHz
Level (dBuvim) e IR Date: 2025-02-20 - Level (@Buvim) Date; 20250220
T undalmcIrar test witlr
900 Filter Switch Uni 900 ;
ter Switch Unit Fundamental test with
80.0] 80.0| T 1 H
P Filter Switch Upit PK
70.0] 70.0|
60.0] 60.0|
50.0 1 50.0| 1
J ; 'l | N -
40.0 40.0| W
Mw
30.0 30.0
1000 1600. 2200. 28| 3400. 4000 1000 1600. 2200 28 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBWV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 3895.60 19.32 -3.63 15.69 1.00 28.31 Peak 1 3618. 4 51.38 47.06 1.00 26.94 Peak
Preject Ne.: 25@2P1@214E-RF Serial No.: 2XBJ-2 Project No.: 2502P189214E-RF Serial No.: 2XBJ-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leeo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chain@ Note: 882.11g low channel 2412MHz Chain@
Peak:RBEW: 1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz Peak:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:5SkHz
JopLevel [dBuvim) Date: 2025-02.20 4 golevel (dBuVim) Date: 2025-02-20
90.0| 90.0|
80.0| 80.0|
PK PK
70.0] 70.0|
60.0 3 60.0) 3
50.0] 50.0|
1
400 400| !
30.0] 30.0|
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/my (dBpv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4824.00 49.94 -8.58 41.36 74.00 32.64 Peak 1 4824 .00 48.19 -8.58 39.61 74.00 34.39 Peak
2 7236.00 26.96 -3.67 43.29 74.00 36.71 Peak 2 7236.80 17.43 -3.67 43.76 74.08 30.24 Peak
3 49 47.92 11.37 59.29 74.00 4.71 Peak 3 17876.80 48.14 10.62 58.76 74.00 15.24 Peak
4 4 36.41 11.37 17.78 54.00 6.22 Average 4 17876.30 36.34 10.62 16.96 54.00 7.04 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Chain 0_802.11g mode, Middle Channel,

. Chain 0_802.11g mode, Middle Channel, Vertical
Horizontal -

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2 Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting

Level (dBuv/m)

Note: 882.1lg middle channel 2437MHz Chain®
Peak:RBU: LMHZ, VBW: 3MHz

Date: 2025-02-20

Note: 892.11g middle channel 2437MHz Chain®
Peakc:RBI: 1MHz , VBW: 3MHz

Level (dBuVim) Date: 2025-02-20

PN X - X .
runaamentar test witin Fundamental test with
%09 Filter Switch Unit 800 Filter Switch Unit
80.0| 80.0
PK. PK
70.0 70.0
60.0| 60.0
50.0) 1 50.0) 1
-
o WM k ' 400 Moo *
e
300 30.0|
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB) (MHz) (dBpv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 3936.40 49.38 -3.72 45.66 74.00 28.34 Peak 1 3655.60 50.85 -4.29 16.56 74.00 27.44 Peak
Project No.: 2562P18214E-RF Serial No.: 2XBJ-2 Project No.: 2582P18214E-RF serial No.: 2XBI-2
Polarization: Horizomtal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 8@2.11g middle channel 2437MHz Chaine Note: $@82.11g middle channel 2437MHz Chaine
Peak:RBW: 1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz Peak:RBW: 1MHz , VBW: 3Mi Ave:RBW:1MHz ,VBW: SkHz
- Level (dBuVim) Date: 2025-02-20 o Level (dBuVim) Date: 2025-02-20
90.0 90.0/
20.0 20.0|
PK PK
70.0 70.0|
60.0) 2 60.0) 3
50.0] 50.0 7
40.0 40.0| -
30.0] 30.0
4000 6800, 9600. 12400. 15200. 18000 4000 6800. 600. 12400. 15200. 12000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB) (MHz) (dBpv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 47.92 -8.5@ 39.42 74.00 34.58 Peak 1 4874.00 48.40 -8.50 39.90 74.00 Peak
2 46.93 -3.27 43.66 74.08 36.34 Peak 2 7311.08 49.10 -3.27 45.83 74.00 Peak
3 47.53 11.208 58.73 4.00 15.27 Peak 3 17994 .40 47.20e 11.37 58.57 74.00 Peak
4 36.49 11.20 47.69 54.00 6.31 Average 4 17994, 36.29 11.37 47.66 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Chain 0_802.11g mode, High Channel, Horizontal Chain 0_802.11g mode, High Channel, Vertical

Project No.: 2582P18214E-RF Serial No 2¥B3-2 Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiae Polarizatien: Vertical Tester: Leo Xiao
Test Mede: Transmitting Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chain®@ Note: 882.11g high channel 2462MHz Chain®
Peak :RBW: 1MHz , VBW: 3MHzZ Peak:RBW: 1MHz, VB : 3MHz
Level (dBuvim) Fundamental test with  pate:2025.02.20 Level (dBuvim) . e el Date: 2025-02-20
0 B B T UImaanmcImtar tCst wiIdr
Filter Switch Unit . . .
509 %09 Filter Switch Unit
80.0| 80.0|
PK PK.
70.0 / 70.0
60.0| 60.0|
50.0) i 50.0) 1
"
40.0 40.0 b
200 200 MW
1000 1600. 200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detecter
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB) (MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 3957.40 48.86 -3.67 45.19 74.00 28.81 Peak 1 3658.60 56.78 -a.30 26.48 74.00 27.52 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2 Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiae Polarizatien: Vertical Tester: Leo Xiao
Test Mede: Transmitting Test Mode: Transmitting
Note: 882.1lg high channel 2462KHz Chain® Note: 882.1lg high channel 2462MHz Chain®
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuvim) Date: 2025-02-20 - Level (Buvim) Date: 2025-02-20
90.0 90.0
80.0| 80.0|
PK PK;
70.0 70.0
60.0 3 60.0 3
500 500 5
1
40,0 400
300 300
4000 6800. 9600. 12400. 15200 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Detector No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB) (MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4924.00 47.29 -8.47 38.82 74.00 35.18 Peak 1 4924.00 49.27 -8.47 40.80 74.00 33.20 Peak
2 738680 47.43 -2.71 44.72 7400 29.28 Peak 2 7386.00 48.66 -2.71 45.95 74.00 28.85 Peak
3 17999.80 47.35 11.38 58.73 4.00 15.27 Peak 3 17977.60 47.69 11.28 58.97 4.00 15.03 Peak
4 17989.@0 36.43 11.38 47.81 54.00 6.19 Average 4 17977.60 36.26 11.28 47.54 54.00 6.45 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Chain 1_802.11g mode, Low Channel, Horizontal Chain 1_802.11g mode, Low Channel, Vertical

Project No.: 2582P18214E-RF Serial No 2¥B3-2 Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiae Polarizatien: Vertical Tester: Leo Xiao
Test Mede: Transmitting Test Mode: Transmittin,
Note: 882.11g low channel 2412MHz Chainl Note: 882.11g low channel 2412MHz Chainl
Peak :RBW: 1MHz , VBW: 3MHzZ Peak:RBW: 1MHz, VBW: 3MHz
. Date: 2025-02-20 . Date: 2025-02-20
Level (dBuvim) Fundamental test with e yopLeve! (dBuvim) Fundamental test with ate
50 Filter Switch Unit 500 Filter Switch Unit
80.0} 80.0]
PK PK;
70.0} 70.0]
60.0} 60.0]
50.0} 1 50.0] 7
" i
40.0 40.0
30.0 30.0
1000 1600. 200. 2800. 3400 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBWV/m)  (dB)
1 3895.60 49.60 -3.63 45.97 74.00 28.03 Peak 1 3864.40 49.68 -3.97 45.71 74.00 28.29 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2 Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiae Polarizatien: Vertical Tester: Leo Xiao
Test Mede: Transmitting Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chainl Note: 882.11g low channel 2412MHz Chainl
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (@Buvim) Date: 2025-02-20  Level (dBuvim) Date: 2025-02.20
90.0} 90.0|
80.0} 80.0]
PK PK;
70.0} 70.0]
60.0 3 60.0 3
50.0 3 50.0
40.0) 400
30.0 30.0
4000 6800. 9600. 12400. 15200 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBWV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 4824.00 47.82 -8.58 39.24 74.00 34.76 Peak 1 4824.00 48.30 -8.58 39.72 74.00 Peak
2 7236.00 48.90 -3.67 45.23 74.00 28.77 Peak 2 7236.00 46.80 -3.67 43.13 74.00 Peak
3 17988.80 48.10 11.33 59.43 4.00 4.57 Peak 3 17980.40 48.81 11.3@ 60.11 4.00 Peak
4 17988.80 36.36 11.33 47.69 54.00 6.31 Average 4 17980.40 36.26 11.30 47.56 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11g mode, Middle Channel,

Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting

Note: 862.1lg middle channel 2437MHz Chainl
Peak :RBH: 1MHZ , VBW: 3MHz

Level (dBuVim) Date: 2025-02-20

Frrd PO IPURNEL
T UIIdAammcIar tcSt WILT

90, Filter Switch Unit
80.0}
PK
70.0}
60.0}
50.0} 1
byl
40.0
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBv)  (dB/m)  (dBWV/m) (dBWV/m)  (dBE)
1 3830.80 58.25 -3.99 46.26 74.00 27.74 Peak
Project No.: 2582P10214E-RF Serial No.: 2XB1-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Nete: 8@2.1lg middle channel 2437MHz Chainl
Peak :RBW:1MHz,VBW:3MHz  Ave: :1MHz, VBW: SkHz
o Level (dBuVim) Date: 2025-02-20
90.0)
80.0|
PK
70.0
60.0 3
50.0}
40.0 o
30.0}
4000 6800. 600. 12400. 15200. 18000
Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBwv/m)  (dB)
1 4874.60 48.58 -8.50 40.08 74.60 33.92 Peak
2 7311.80 47.68 -3.27 a4.41 74.00 29.59 Peak
3 17999.00 48.08 11.38 59.46 4.00 4.54 Peak
4 17999.60 36.43 11.38 47.81 54.00 6.19 Average

Chain 1_802.11g mode, Middle Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting

Note: 882.1lg middle channel 2437MHz Chainl
Peak:RBU: LMHZ, VBW: 3MHz

Level {dBuV/m) Date: 2025-02-20

PO 4 "
TUNnaamnentar ticst Witx
900 Filter Switch Unit
80.0]
PK
70.0]
60.0]
50.0] 1
ot
40.0
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detecter
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 3922.60 49.85 -3.75 46.160 74.00 27.90 Peak
Project No.: 2582P18214E-RF Serial No.: 2XB3-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 8@2.11g middle channel 2437MHz Chainl
Peak:RBW: 1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
- Level (dBuVim) Date: 2025-02-20
90.0
80.0
PK.
70.0
60.0) 2
50.0]
40.0
30.0]
4000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4874.00 48.37 -8.50@ 39.87 74.00 34.13 Peak
2 7311.00 48.64 -3.27 45.37 74.00 28.63 Peak
3 17882.40 48.29 10.64 58.93 4.00 15.07 Peak
4 17882.4@ 36.46 10.64 47.1@ 54.00 6.90 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11g mode, High Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lg high channel 2462KHz Chainl
Peak :RBH: 1MHZ , VBW: 3MHz

Level (dBuVim) . s . Date: 2025-02-20
Funaamental TSt WITIT
909 Filter Switch Unit
80.0}
PK
70.0}
60.0}
50.0} 7
40.0 s "
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 3914.20 49.35 -3.72 45.63 74.00 28.37 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2
Polarization: Horizental Tester: Leo Xiae
Test Mede: Transmitting
Note: 882.11g high channel 2452MHz Chainl
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (dBuVim) Date: 2025-02-20
90.0}
80.0}
PK.
70.0}
60.0] 3
50.0
40.0
30.0
4000 6800. 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 4924.00 47.58 -8.47 39.11 74.00 34.89 Peak
2 7386.00 a7.27 -2.71 44.56 74.00 29.44 Peak
3 17952.40 47.66 11.10 58.76 4.00 15.24 Peak
4 17952.40 36.34 11.10 47.44 54.00 6.56 Average

Chain 1_802.11g mode, High Channel, Vertical

Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chainl
Peak:RBW: 1MHz, VBW: 3MHz
Level (dBuvim) . B Ly Date: 2025.02-20
Fundaamental Test with
909 Filter Switch Unit
800
PK
700
50.0
500 i
| .
400 sy
300
1000 1600. 200 2800, 3400. 2000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 3679.08 49.87 -a.38 45.51 74.00 28.49 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 862.11g high channel 2462Miz Chsinl
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (@Buvim) Date: 2026-02-20
900
800
PK
700
50.0 3
500
400 N
300
‘4000 5800. 9600 12400. 15200, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4924.00 48.88 -8.47 28.41 74.00 33.59 Peak
2 7386.00 47.95 -2.71 45.24 74.00 28.76 Peak
3 17997.20 48.37 11.38 59.75 4.00 4.25 Peak
4 17997.20 36.44 11.38 47.82 54.00 6.18 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11n20 mode, Low Channel, Horizontal

Project No.: 2502P18214E-RF serial No.: 2XB1-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n28 low channel 2412MHz
Peak: RBU: LMHZ, VBM: 3MHz

Fundamental test with
Date: 2025-02-21

ool wBvm) Filter Switch Unit
90.0
80.0
P
700
60.0
50.0 1
e
40.0 N
i
N [
300
1000 1600, 2200 2801 3400 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 3897.40 49.61 -3.61 46.00 4.00 28.00 Peak

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n20 low channel 2412MHz
Peak:RBM: IMHZ, VBW: 3MHz  Ave:RBW: 1MHzZ,VBW:SkHz

Level {dBuV/m) Date: 2025-02-21

90,0
80.0
PK
700
60.) 3
500
40.0) N"'W
300
2000 6800, 600 12400. 15200 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detecter
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 483400 48.26 -8.58 39.68 74.00 34.32 Peak
2 7236.00 46.95 -3.67 43.28 74.00 30.72 Peak
3 17991.6@ 48.24 11.35 59.59 74.00 4.4 Peak
4 17991.60 36.36 11.35 47.71 54.00 6.29 Average

802.11n20 mode, Low Channel, Vertical

Project No.: 2502P18214E-RF serial No.: 2XB1-2

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11n28 low channel 2412MHz
Peak: RBU: LMHZ, VBM: 3MHz

Level (dBuV/m) Date: 2025.02.21

Fundamental fest with
90.0| 1 M M
Filter Switch Unit
80.0|
PK
70.0] ¢
60.0]
50.0] 1
N )
400 e
b "
30.0]
1000 1600. 2200. 2801 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 3945.48 49.74 -3.62 46.12 4.00 27.88 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmittin,
Note: 882.11n28 low channel 2412MHz
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuVim) Date: 20250221
90.0|
80.0]
PK
70.0]
60.0) 3
50.0]
2
40.0
30.0
4000 6800. 600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 4824.00 49.83 -8.58 41.25 74.00 32.75 Peak
2 7236.00 48.61 -3.67 44.94 74.00 29.06 Peak
3 17994 4 48.09 11.37 59.46 4.00 4.54 Peak
a 17994 A 36.29 11.37 47 .66 54.08 6.34 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11n20 mode, Middle Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11n20 middle channel 2437MHz
Peak:RBU: LMHZ, VBW: 3MHz

Level (dBuVim) Date; 2025-02-21
Fundamental'test with
90.0| £ 1 T
Filter Switch Unit
80.0]
PK.
70.0]
60.0]
50.0] 1
40.0 et v
300
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 3921.46 49.96 -3.73 46.23 74.00 27.77 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin,
Note: 8@2.11n2@ middle channel 2437MHz
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuVim) Date; 2025-02-21
90.0|
80.0]
PK
70.0]
60.0) 2
50.0
40.0] ;
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 4874.00 48.58 -8.50 40.08 74.00 33.92 Peak
2 7311.00 48.12 -3.27 44.85 74.00 29.15 Peak
3 17960.8@ 47.77 11.16 58.93 74.00 15.87 Peak
4 17960.80 36.26 11.16 47.42 54.00 6.58 Average

802.11n20 mode, Middle Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11n20 middle channel 2437MHz
Peak:RBU: LMHZ, VBW: 3MHz

Level (dBuVim) Date: 20250221
Fundamental test with
90.0| T . .
Filter Switch Unit
80.0]
PK.
70.0]
60.0]
50.0 4
Ade "
40.0 " ol
30.0
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBWV/m)  (dB)
1 3656.20 51.07 -4.28 46.79 74.00 27.21 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmittin,
Note: 8@2.11n2@ middle channel 2437MHz
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuVim) Date: 20250221
90.0|
80.0]
PK
70.0]
60.0 3
50.0
\
40.0
30.0
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 4874.00 49.45 -8.50 40.95 74.00 33.05 Peak
2 7311.00 47.99 -3.27 44.72 74.00 29.28 Peak
3 17938.4@ 48.25 11.01 59.26 4.00 14.74 Peak
4 17938.40 36.32 11.01 47.33 54.00 6.67 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11n20 mode, High Channel, Horizontal

Project No.: 2582P18214E-RF
Polarization: Horizental
Test Mode: Transmitting
Note: 862.11n28 high channel 2462MHz
Peak :RBH: 1MHZ , VBW: 3MHz

Serial No.: 2XBJ-2
Tester: Leo Xiao

Level (dBuvim) Fundamental test with

Date: 2025-02-21

900 Filter Switch Unit
80.0}
PK
70.0}
60.0}
50.0 1
"
40.0
-
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBv)  (dB/m)  (dBWV/m) (dBWV/m)  (dBE)
1 3898.00 50.13 -3.60 46.53 74.00 27.47 Peak

Project No.: 2582P18214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiae
Test Mode: Transmitting
Note: 562.11n26 high channel 24624
Peak :RBW:1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW:S5kHz

Level (dBuvim)

Date: 2025-02-21

90.0)
80.0)
oK
70.0)
60.0 3
50.0)
40.0
30.0)
4000 6800 9600. 12400, 15200 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4924.00 48.13 -8.47 39.66 74.00 34.34 Peak
2 7386.00 48.36 -2.71 45.65 74.00 28.35 Peak
3 17988.80 47.91 11.33 59.24 4.00 14.76 Peak
4 17988.80 36.22 11.33 47.55 54.00 6.45 Average

Polarization: Vertical

802.11n20 mode, High Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11n28 high channel 2462MHz

Peak:RBU: IMHZ, VBW: 3MHz

Fundamental test with Date: 2026-02-21

Level (dBuv/m)

Filter Switch Unit
90.0|
80.0]
PK
70.0] v
60.0]
50.0) 4
40.0 il
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detecter
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 3730.60 51.31 -4.39 46.92 74.00 27.08 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao
Test Mode: Transmittin,
Note: 882.11n28 high channel 2462MHz
Peak:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz ,VBW:5kHz
Level (dBuvim) Date: 2025-02.21
90.0|
80.0]
PK
70.0]
60.0] 3
50.0
1
40.0
30.0
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 4924.09 49.24 -8.47 40.77 74.00 33.23 Peak
2 7386.00 43.28 -2.71 46.49 74.00 27.51 Peak
3 17946.8@ 47.66 11.06 58.72 4.00 15.28 Peak
4 17946.8@ 36.24 11.06 47.38 54.00 6.70 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11ax20 mode, Low Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11ax28 low channel 2412MHz
Peak :RBH: 1MHZ , VBW: 3MHz

Level (aBuvim) Fundamental test with Date: 20250221
000 Filter Switch Unit
80.0}
PK
70.0} /
60.0}
50.0 1
e e
40.0 \-VM
30.0
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 3923.20 50.32 -3.75 46.57 74.00 27.43 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2
Polarization: Horizental Tester: Leo Xiae
Test Mede: Transmitting
Note: 562.11ax20 tow channel 2412
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (@Buvim) Date: 20250221
90.0}
80.0}
PK
70.0}
60.0 3
50.0
400 oy
30.0
4000 6800. 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 4824.00 48.68 -8.58 40.10 74.00 33.90 Peak
2 7236.00 Aa47.28 -3.67 43.61 74.00 30.39 Peak
3 17988.80 48.18 11.33 59.51 4.00 4.49 Peak
4 17988.80 36.21 11.33 47.54 54.00 6.46 Average

802.11ax20 mode, Low Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11ax2@ low channel 2412MHz
Peak:RBU: LMHZ, VBW: 3MHz

Level (dBuVim) Fundamental test with Date: 2025-02-21
000 Filter Switch Unit
80.0]
PK
70.0] /
60.0]
50.0] 1
] o
40.0 , v
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBWV/m)  (dB)
1 3932.20 50.42 -3.76 46.66 74.00 27.34 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 802.11ax2@ low channel 241ZMHZ
Peak:RBM: IMHZ, VBW: 3MHz  Ave:RBW: 1MHzZ,VBW:SkHz

Level {dBuV/im) Date: 2025-02-21

90.0)
80.0)
K
70.)
60.0 3
50.0)
1
40.0
30.0)
4000 6800. 9600 12400, 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB)
1 4824.00 49.%9 -8.58 41.32 74.00 32.68 Peak
2 7236.00 48.08 -3.67 aa.41 74.00 29.59 Peak
3 17963.6@ 48.01 11.18 59.19 4.00 14.81 Peak
4 17963.60 36.42 11.18 47.60@ 54.00 6.4 Average

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4

Page 51 of 90




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11ax20 mode, Middle Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11ax20 middle channel 2437MHz
Peak :RBH: 1MHZ , VBW: 3MHz

Level (dBuvim)

Date: 2025-02-21

Fundamental test with
s00 Filter Switch Unit
80.0}
PK
70.0}
60.0}
50.0} 1
400 _u.uhk"
N ;
304
1000 1600. 200. 2800. 3400 4000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 3009.40 19.69 -3.69 16.00 74.00 28.00 Peak
Project No.: 2582P18214E-RF Serial No 2¥B3-2
Polarization: Horizental Tester: Leo Xiae
Test Mede: Transmitting
Note: 862.11ax20 middle channel 2437MHz
Peak :RBW:1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (dBuvim) Date: 2025.02.21
90.0}
80.0}
PK
70.0}
60.0 3
50
400
304
4000 6800. 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4874.00 48.78 -8.50 40.28 74.00 33.72 Peak
2 7311.00 48.12 -3.27 a4.85 74.00 29.15 Peak
3 17986.40 43.16 11.30 59.46 4.00 4.54 Peak
4 17980.40 36.31 11.30 47.61 54.00 6.39 Average

802.11ax20 mode, Middle Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.1lax28 middle channel 2437MHz
Peak:RBU: LMHZ, VBW: 3MHz

Level {dBuV/m) Date: 2025-02-21

Fundamental test with
200 Filter Switch Unit
80.0]
PK.
70.0]
60.0]
50.0] 1 1
i
. i
40.0 N
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBWV/m) (dBWV/m)  (dB)
1 3896.20 49.95 -3.63 46.32 74.08 27.68 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 862.11ax28 middle channel 2437MHz
Peak:RBM: IMHZ, VBW: 3MHz  Ave:RBW: 1MHzZ,VBW:SkHz

Level {dBuV/im) Date: 2025-02-21

90.0)
80.0)
K
70.)
60.0 3
50.0)
40.0
30.0)
4000 6800. 9600 12400, 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB)
1 4874.00 48.36 -8.50 39.86 74.00 34.14 Peak
2 7311.00 48.32 -3.27 45.05 74.00 28.95 Peak
3 17972.0@ 48.02 11.24 59.26 4.00 14.74 Peak
4 17572.00 36.34 11.24 47.58 54.00 6.4, Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11ax20 mode, High Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmittin
Note: 862.11ax26 high channel 2462MHz
Peak :RBH: 1MHZ , VBW: 3MHz

Fundamental test with

Level (dBuvim)

Date: 2025-02-21

Filter) Switch Unit
90.0)
80.0)
oK
70.0) K
60.0)
50.0) 1
ot
40.0
i
30.0)
1000 1600 200. 2800. 3400 4000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 3908.80 49.92 -3.68 46.24 74.00 27.76 Peak
Project No.: 2582P18214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiae
Test Mode: Transmitting
Note: 562.11ax20 high channel 24624Hz
Peak :RBW:1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW:S5kHz
Level (@Buvim) Date: 2025-02-21
90.0)
80.0)
oK
70.0)
60.0 3
50.0)
40.0
30.0)
4000 6800 9600. 12400, 15200 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4924.00 47.81 -8.47 39.34 74.00 34.66 Peak
2 7386.00 47.85 -2.71 45.14 74.00 28.86 Peak
3 17999.00 47.89 11.38 59.27 4.00 14.73 Peak
4 17999.00 36.48 11.38 47.86 54.00 6.14 Average

802.11ax20 mode, High Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: B82.1lax28 high channel 2462MHz
Peak:RBU: IMHZ, VBW: 3MHz

Level (dBuV/m) Fundamental test with 9220250221

900 Filter Switch Unit
80.0]
PK
70.0]
60.0]
50.0] 1
40.0) " W
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detecter
(MHz) (dBuwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 3931.00 49.37 -3.77 45.60 74.00 28.40 Peak
Preject No 2582P1@214E-RF Serial No 2XB1-2
Polarizatien: Vertical Tester: Leo Xiao

Test Mode: Transmittin,
Note: 862.11ax26 high channel 2462MHz
Peak:RBW: 1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:5kHz

Level {dBuV/im) Date: 2025-02-21

90.0
80.0|
PK.
70.0
60.0| 3
50.0)
40.0
30.0)
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 4924.00 48.51 -8.47 40.04 74.00 33.96 Peak
2 7386.00 50.31 -2.71 47.60 74.00 26.40 Peak
3 17999.00 48.91 11.38 60.29 74.00 13.71 Peak
4 17999.00 36.37 11.38 47.75 54.00 6.25 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

18-25GHz:

Note: The maximum output power mode and channel: 802.11ax20 middle Channel was tested.

Horizontal

Serial No.: 2XB1-2

Project No.: 2582P1@214E-RF
Tester: Leo Xiao

Polarization: Horizental
Test Mede: Transmitting
Note: B882.11ax2 middle channel 2437MHz
Peak :RBW: 1HHz,, VBW: 3MHz

Level (dBuVim) Date: 2025-02-21

1
90.0|
80.0|
PK
70.0
60.0|
1
50.0| oo Py g i g M My
40.0
30.0
18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 24111.00 44.99 8.97 53.96 74.00 20.04 Peak

Vertical

Project No.: 2502P18214E-RF Serial No.: 2XB1-2

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 892.11ax2@ middle channel 2437MHz
Peak :RBW: LMHZ , VEM: 3HHz

Level (dBuVim)

Date: 202502-21

1
90.0
80.0
PK
70.0
60.0
1
L prrvRT)
X b Al A il S——
400
30.)
18000 19400, 20800, 22200. 23600. 25000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBuV/m) (dB)
1 24134.80 43.94 9.09 53.03 74.00 20.97 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Bandedge:

Chain 0_802.11b mode, Low Channel, Horizontal

Project No
Polarizatio
Test Mod

. 2502P1214E-RF
n: Horizontal
e Transmitting

serial No.: 2XB1-2
Tester: Leo Xiao

Note: 882.11b low channel 2412MHz Chaing

Level (dBuVim)

Peak: REW: 1MHz, VBW: 3MHzZ

Date: 20250218

108.9)
97.5
263
7540 K
63.)
52.5 - "
43
2300 2326. 352, 2378 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2390.00 47.40 -0.49 46.91 74.00 27.09 Peak

Chain 0_802.11b mode, High Channel, Horizontal

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuVim)

2502P102145-RF

Horizental

Transmitting

802.110 high channel 2462MHz Chaine
Peak: RBW: 1MHz, VBW: 3MHZ

serial No.: 2XBJ-2
Tester: Leo Xiao

Date: 2025-02-18

1089
97.5|
863
75 K
638
525 —— . . -
413
2450 2470 490 2510 2630 2550
Frequency (MHz)
Ne. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 2483.50 48.53 -0.05 48.48 74.00 25.52 Peak

Chain 0_802.11b mode, Low Channel, Vertical

Project No.: 2502P10214E-RF
Polarization: Vertical
Test Mode: Tramsmitting
Note: 802.11b low channel 2412MHz Chaine
Peak :RBH: 1MHz , VB : 3MHz

Serial No.: 2X83-2
Tester: Leo Xiao

Level (dBuVim) Date: 2025.02-18

108.¢]
97.5
86.3]
75.0 BK
63.8]
52.5
" " e
413
2300 2326. 2352, 2378, 2404, 2430
Frequency (MH)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (@Buv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2390.00 47.68 -0.49 47.19 4.00 26.81 Peak

Chain 0_802.11b mode, High Channel, Vertical

Project No.: 25€2P16214E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: $@2.11b high channel 2462MHz Chaine
Pealc: RBW: 1MHz , VBW: 3MHz

serial No.: 2XBJ-2
Tester: Leo Xiao

Level (dBuVim) Date: 2025-02-19

1083

975

263

75 pK
6338

529 elbioohigk Aot " "
3]

2450 2470, 2490. 2510, 2530, 2550
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (depv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2483.50 47.28 -0.85 47.23 74.00 26.77 Peak
2 2492.04 49.80 0.00 29.80 74.00 24.20 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11b mode, Low Channel, Horizontal

Project No.: 2582P18214E-RF
Polarization: Horizental
Test Mode: Transmitting
Note: 882.11b low channel 2412MHz Chainl
Peak : RBH: 1MHz , VBW: 3MHz

Serial No.: 2X83-2
Tester: Leo Xiao

Level (dBuVim) Date: 2025-02-20

1088

a7.5|

86.3

75.0) LS

63.8

52.5]

. . il
4.3
2300 2326. 2362 2378, 2404, 2430
Frequency (MHz)’
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

Chain 1_802.11b mode, High Channel, Horizontal

Project No.: 2582P18214E-RF
Polarization: Horizental
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chainl
Peak:RBI: 1MHZ, VBW: 3MHz  Ave:REW:1MHZ,VBM:SkHz

Serial No.: 2XB1-2
Tester: Leo Xiao

Level (dBuVim)

Date: 2025.02-19
1
1088
97.5
86.3
750 Lt
63.
525 PN - -
M3
2450 2470 0. 2510. 2530 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 2483.50 51.11 -8.85 51.06 74.00 22.94 Peak
2 2491.32 55.69 -8.01 55.68 4.00 18.32 Peak
3 2491.32 45.58 -6.01 45.57 54.00 8.43 Average

Chain 1_802.11b mode, Low Channel, Vertical

Project No.: 2502P18214E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 882.11b low channel 2412MHz Chainl
Peak : RBU: LMHz, VBM: 3MHz

Serial No.: 2¥83-2
Tester: Leo Xiao

Level {dBuV/m) Date: 2025-02-20

1088
o7.5|
86.3
75.0) LS
63.8
52.5|
" m L“
4.3
2300 2326. 2362 2378 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBV/m)  (dB)
1 2390.00 48.55 -8.49 48.06 4.00 25.94 Peak

Chain 1_802.11b mode, High Channel, Vertical

Project No.: 2502P18214E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chainl
Peak:REMW: LMHZ, VBW: 3MHz  Ave:REW: 1MHz,VEW:Skiz

serial No.: 2XB1-2
Tester: Leo Xiao

12pLevel [@Buvim) Date: 20250219
1088
97.5|
86.3
750 PK
638
52.5| P AP it N .
M3
2450 2470, 2490 2510, 2530. 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2483.50 50.17 -6.05 58.12 74.00 23.88 Peak
2 2491.50 53.69 -6.01 53.68 74.00 20.32 Peak

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4

Page 56 of 90




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 0_802.11g mode, Low Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2X83-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lg low channel 2412MHz Chaing
Peak : RBH: 1MHz , VBW: 3MHz

Level (dBuVim) Date: 2025-02-20

1088

a7.5|

86.3

75.0) LS

63.8

52.5]

s N "
4.3
2300 2326. 2362 2378, 2404, 2430
Frequency (MHz)’
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

Chain 0_802.11g mode, High Channel, Horizontal

Project No.: 2582P18214E-RF Serial No.: 2XB1-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lg high channel 2462MHz Chain®
Peak:RBI: 1MHZ, VBW: 3MHz  Ave:REW:1MHZ,VBM:SkHz

Level (dBuVim) Date: 2025.02-20

1088
97.5
86.3
750 Lt
63.
525 —— n - =
M3
2450 2470 490. 2510. 2530 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 2483.50 59.86 -8.85 59.81 74.00 14.19 Peak
2 2483.50 42.32 -8.05 42.27 54.00 11.73 Average
3 2483.94 61.39 -0.05 61.34 4.00 12.66 Peak
a 2483.94 42.22 -8.85 42.17 54.00 11.83 Average

Chain 0_802.11g mode, Low Channel, Vertical

Project No.: 2502P18214E-RF Serial No.: 2¥83-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lg low channel 2412MHz Chain@
Peak : RBU: LMHz, VBM: 3MHz

Level {dBuV/m) Date: 2025-02-20

1088
o7.5|
86.3
75.0) LS
63.8
52.5|
A .
4.3
2300 2326. 2362 2378 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBV/m)  (dB)
1 2390.00 52.91 -8.49 52.42 4.00 21.58 Peak

Chain 0_802.11g mode, High Channel, Vertical

Project No.: 2502P18214E-RF serial No.: 2XB1-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: B82.1lg high channel 2462MHz Chain®
Peak:REW: LMHZ, VBW: 3MHz  Ave:REW: 1MHz,VEW:SkHz

Level (dBuV/m) Date: 2025.02-20

1088
97.5|
86.3
750 PK
638
= h ‘ 1
M3
2450 2470, 2490 2510, 2530. 2550
Frequency (MHz)
No. Frequency  Reading Facter  Result  Limit Margin  Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)
1 2483.50 52.83 -6.05 52.78 74.00 21.22 Peak
2 2483.50 38.25 -9.05 38.20 54.00 15.80 Average
3 2484.08 54.15 -9.05 54.10 4.00 19.90 Peak
4 2484.08 38.21 -6.05 38.16 54.00 15.84 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Chain 1_802.11g mode, Low Channel, Horizontal

Project No

2582P18214E-RF Serial No 2XBJ-2
Polarization: Horizomtal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chainl
Peak:RBW: 1MHz, VBW: 3MHz
' Level (dBuVim) Date: 2025-02-20
1088
o7.5|
86.3
75.0) LS
63.8
52.5|
4.3
2300 2326. 2362 2378 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBV/m)  (dB)
1 390.00 48.64 -8.49 48.15 4.00 25.85 Peak

Chain 1_802.11g mode, High Channel, Horizontal

Project No.: 2582P1@214E-RF Serial No.: 2XBJ1-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chainl
Peak:REW: 1MHz,VBW:3MHz Ave:RBW:1MHZ ,VBW:SkHz
12pLevel [@Buvim) Date: 2025.02-20
1088
97.5|
86.3
750 PK
638
52.5|
. "
M3
2450 2470, 2490 2510, 2530. 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2483.50 54.35 -6.05 54.30 74.00 19.7@ Peak
2 2483.50 39.29 -e.05 39.24 5400 4.76 Average
3 2484.06 55.25 -9.05 55.20 4.00 18.80 Peak
4 2484.06 39.17 -6.05 39.12 54.00 14.88 Average

Chain 1_802.11g mode, Low Channel, Vertical

Project No.: 2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: $@2.11g low channel 2412MHz Chainl
Peak:RBW: 1MHz , VBW: 3MHz
. Level (dBuVim) Date: 2025-02-20
1088
75|
363
750 LS
63.3]
52.5)
» i "
41.3|
2300 2326. 2362, 2378 2404, 2430
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 390.00 49.56 -9.49 49.07 4.00 24.93 Peak

Chain 1_802.11g mode, High Channel, Vertical

Project No.:

2582P18214E-RF Serial No.: 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chainl
Peak:RBW:1MHz ,VEW:3MHz Ave:RBW:1MHZ,VBW:5KkHZ
1a0Level [@Buvim) Date: 2025.02-20
1088
97.5|
63
75.0] P
6338
52.5|
vy s
13|
2450 2470, 490, 2510 2530. 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 2483.50 54.19 -6.85 54.14 74.00 19.86 Peak
2 2483.50 39.51 -0.085 39.46 54.00 4.54 Average
3 2483.58 55.52 -9.95 55.47 4.00 18.53 Peak
a 2483.58 39.48 -6.85 39.43 54.00 14.57 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11n20 mode, Low Channel, Horizontal

Project No.

2502P10214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Nete: 862.11n2@ low channel 2412MHz
Peak :RBW:1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
' Level (dBuVim) Date: 2025-02-20
1088
a7.5|
86.3
75.0) LLS
63.8 1
52.5]
N
4.3
2300 2326. 2362 2378, 2404, 2430
Frequency (MHz)’
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

2388.37

1 59.35 -9.51 58.84 4.00 15.16 Peak
2 2388.37 42.66 -0.51 42.15 54.080 11.85 Average
3 2396.00 56.90 -8.49 56.41 74.00 17.59 Peak
4 2390.00 44.06 -0.49 43.57 54.00 10.43 Average

802.11n20 mode, High Channel, Horizontal

Project No.:

2502P10214E-RF Serial No.: 2XB1-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n28 high channel 2462MHz

Level (dBuVim)

Peak:RBH: 1MHZ, VEBW: 3Hz  Ave:

ul: LMHZ , VB : SkHz

Date: 2025.02-21

1088
97.5
86.3
750 Lt
3
63.
525| - i e .
M3
2450 2470 490. 2510. 2530 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 2483.50 62.46 -8.85 62.41 74.00 11.59 Peak
2 2483.50 47.11 -8.05 47.06 54.00 6.94 Average
3 2484.40 64.85 -0.05 64.80 4.00 .20 Peak
a 2484.40 46.99 -8.85 46.94 54.00 7.86 Average

802.11n20 mode, Low Channel, Vertical

Project No

2582P18214E-RF Serial No 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n2@ low channel 2412MHz
Peak:RBW: 1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
saplevel (@Buvim) Date: 2025-02-21
1088
o7.5|
86.3
75.0) LS
638
1
52.5|
3
2300 2326. 2362 2378 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (cB)
1 2389.91 58.39 -8.49 57.90 4.00 16.10 Peak
2 2389.91 42.64 -8.49 42.15 54.80 11.85 Average
3 2390.00 54.03 -8.49 53.54 74.00 20.46 Peak
4 2390.00 42.72 -8.49 42.23 54.00 11.77 Average
802.11n20 mode, High Channel, Vertical
Project No.: 2582P1@214E-RF Serial No.: 2XBJ1-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n28 high channel 2462MHz
Peak:REW: 1MHz,VBW:3MHz Ave:RBW:1MHZ ,VBW:SkHz
12pLevel [@Buvim) Date: 2025.02.21
1088
97.5|
863
750 PK
638 1
52.5|
. . .
a3
2450 2470, 2490 2510 2530, 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2483.50 62.44 -8.05 62.39 74.00 11.61 Peak
2 248350 aa.77 -8.05 a1.72 5400 9.28 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11ax20 mode, Low Channel, Horizontal

Project No.: 2582P10214E-RF Serial No 2XB1-2
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Nete: 862.11ax2@ low channel 2412MHZ
Peak :RBW:1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
' Level (dBuVim) Date: 2025-02-21
1088
a7.5|
86.3
75.0) LLS
63.8 1
52.5]
4.3
2300 2326. 2362 2378, 2404, 2430
Frequency (MHz)’
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

Peak

Average

802.11ax20 mode, High Channel, Horizontal

Project No.: 2582P1@214E-RF Serial No.: 2XBJ-2
Polarization: Horizental Tester: Leo Xiae
Test Mode: Transmitting
Note: 882.11ax2@ high channel 2462MHz
Peak:REW:1MHZ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
420Level [dBuvim) Date: 2025 02-21
1088
97.5
86.3
750 Lt
3
63.
525 PNy &
M3
2450 2470 490. 2510. 2530 2550
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 2483.50 66.01 -8.85 59.96 74.00 14.04 Peak
2 2483.50 48.01 -0.05 47.96 54.00 6.04 Average
3 2484.32 65.79 -0.05 65.74 4.00 8.20 Peak
a 2484.32 47.49 -8.85 47.44 54.00 6.56 Average

No.

802.11ax20 mode, Low Channel, Vertical

Project No 2582P18214E-RF Serial No 2XBJ-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 8@2.11ax2@ low channel 2412MHz
Peak:RBW: 1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
' Level (dBuVim) Date: 2025-02-21
1088
o7.5|
263
75.0) LS
63.8
)
52.5|
4.3
2300 2326. 2352, 2378, 2404, 2430
Frequency (MHz)
. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (cB)
1 2396.00 55.12 -0.43 54.63 74.00 19.37 Peak
2 2390.00 42.05 -6.48 41.58 54.00 12.44 Average
802.11ax20 mode, High Channel, Vertical
Project No.: 2582P1@214E-RF Serial No.: 2XBJ1-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11ax2@ high channel 2462MHz
Peak:REW: 1MHz,VBW:3MHz Ave:RBW:1MHZ ,VBW:SkHz
12pLevel [@Buvim) Date: 2025-02.21
08.8]
97.5|
86.3)
750 PK
3
63.8
52.5| a [ 8
413
2450 2470. 2490. 2510. 2530. 2550
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2483.50 62.68 -8.05 62.63 74.00 11.37 Peak
2 2483.50 28.84 -8.05 48.79 54.08 5.21 Average
3 2483.64 67.49 -0.05 67.44 4.00 6.56 Peak
a 2483.64 48.65 -8.05 48.608 54.00 5.40 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

5.3 6dB Emission Bandwidth

Test Information:

Serial No.: 2XBJ-1 Test Date: 2025/02/12
Test Site: RF Test Mode: Transmitting
Tester: Jeff Wei Test Result: Pass
Environmental Conditions:
Relative
Tempemt;rcei 214 Humidity: 65 ATM Pres(sl:';:; 101.1
(%)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date Callbl;;‘;n Due
R&S Coaxial Attenuator 10dB F-08-EM512 2024/06/13 2025/06/12
R&S Spectrum Analyzer FSV40 101589 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Test Data:
Test Frequency Result Limit .
Mode Antenna (MHz) (MHz) (MHz) Verdict

2412 8.088 >0.5 Pass

Chain 0 2437 7.608 >0.5 Pass

2462 7.608 >0.5 Pass

802.11b

2412 7.608 >0.5 Pass

Chain 1 2437 7.608 >0.5 Pass

2462 8.088 >0.5 Pass

2412 16.416 >0.5 Pass

Chain 0 2437 16.416 >0.5 Pass

2462 16.416 >0.5 Pass

802.11¢g

2412 16.416 >0.5 Pass

Chain 1 2437 16.416 >0.5 Pass

2462 16.416 >0.5 Pass

2412 17.658 >0.5 Pass

Chain 0 2437 17.658 >0.5 Pass

2462 17.658 >0.5 Pass

802.11n20

2412 17.658 >0.5 Pass

Chain 1 2437 17.658 >0.5 Pass

2462 17.658 >0.5 Pass

2412 18.619 >0.5 Pass

Chain 0 2437 18.298 >0.5 Pass

2462 18.659 >0.5 Pass

802.11ax20

2412 18.619 >0.5 Pass

Chain 1 2437 18.218 >0.5 Pass

2462 >0.5 Pass
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11b_2412MHz Chain 0

Spectrum o
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30de 1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 1.96 dBm|
2.4079760 GHz|
20 D1[1] 0.26 dB
1048 .0881 MHZ|
m—| -
1 8.537 dBr
&3
il A
-10 ‘)JV U “VL
-20 L 4
-30 //
-40
e i)
et Pt
60 d
CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,407976 GHz 1.96 dBm
D1 M1 1 8.0881 MHz 0.26 dB

Spectrum

[]

802.11b_2462MHz Chain 0

®

Ref Level 30.00 dbm

Offset 10.50 db @ RBW 100 kHz

|& Att 30dE SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 2.64 dBm|
2.4584565 GHZ|
20 D1[1] -0.17 d|
10de 7.6076 MHz|
=01 6627 dbn
D1 8.827 dBm T
5 02 2.827 dim }JM‘ ,HLMUL‘NM
7 M\’L
-20
-30
h J/ .
L M
60 o

CF 2.462 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.4584565 GHz 2.64 dBm
D1 M1 1 7.6076 MHz -0.17 dB

)|

catie. 12502

214

Spectrum

L-RT Tester:Teft wei

[]

802.11b_2437MHz Chain 1

Ref Level 30.00 dBm
o att 30 dB
SGL Count 1000/1000

Offset 10.50 db @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk Max

20 ‘

M1[1]

D1[1]

7.6076 MHz]

Togem=—{D1 10.988
D2 4.9

8 dam

8

f—

10d

20d

30d

o0 d v

Y

i

Wawr

60 d

CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 2.4334565 GHz 3.60 dém
D1 M1 1 7.6076 MHz 1.16 dB

)

satio. 1250

Date: 12.:6B.2025 08:

C214F-RT Taatar:Tesr Wei

Spectrum

802.11b_2437MHz_Chain 0
(=)

Att
SGL Count 100071000

Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
ands SWT 1ms @ VBW 300 kHz Mode Sweep

(@ 1Pk Max

M1[1] 1.93 dBm|
2.4334565 GHz|
20 D1[1] 1.17 de|
10.dB: 7.6076 MHz|
=701 9.285 dBn
y
\ 1,
Pk U
-20
-30 / \‘k
-40 L <
A W Ay
e s
60 d
CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.4334565 GHz 1,93 dBm
D1 M1 1 7.6076 MHz 1,17 dB

Spectrum

[]

802.11b_2412MHz Chain 1
(=)

Att
SGL Count 100071000

Ref Level 30.00 dém _ Offset 10.50 dB @ RBW 100 kHz
30de SWT

1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max
M1[1] 4.08 dBm)|
2.4084565 GHz|
20 ‘ D1[1] -0.32 dB|
L t028s 7.6076 MHz|
D2 4.289 dBm /MULU
o "«,\
10 “}LM\A
-20
-30 / \‘b\
“ o Py
60 o
CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.,4084565 GHz 4.08 dBm
D1 M1 1 7.6076 MHz -0.32 dB
J J -
ScNa. 250251 C214B-RT Tester:Tosf Wel
Spectrum =
Ref Level 30.00 dém Offset 10.50 dB @ RBW 100 kHz
|» Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1 5.98 dBm)|
2.4579760 GHe]
20 ‘ D1[1] 0.36 dB
I, 0881 MHZ|
10U ey ULy
D2 4.669 dor i M
o I L«
\WA.W
_20 o
_30 d /
DY WM —
7 R
ol
60 o
CF 2.462 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result
yp
M1 1 2.457976 GHz 3.98 dém
D1 M1 1 8.0881 MHz 0.36 dB

)

satio. 1250

£214FR:

Taster:Test Wai

Dale: 12.:EE.2025 08:90:03
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

Spectrum

802.11g_2412MHz_Chain 0

®

Att
SGL Count 100071000

Ref Level 30.00 dbm
30 dB

Offset 10.50 db @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

5.4 99% Occupied Bandwidth

Test Information:

Serial No.: 2XBIJ-1 Test Date: 2025/02/12
Test Site: RF Test Mode: Transmitting
Tester: Jeff Wei Test Result: N/A
Environmental Conditions:
Relative
Tempe”t?fg; 21.4 Humidity: 65 ATM Pres(sl:‘;; 101.1
(%)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date Callbl;;:n Due
R&S Coaxial Attenuator 10dB F-08-EM512 2024/06/13 2025/06/12
R&S Spectrum Analyzer FSV40 101589 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Test Data:
Test Frequency 99% OBW
Mode Antenna (MHz) (MHz)
2412 10.800
Chain 0 2437 10.800
2462 10.880
802.11b
2412 10.640
Chain 1 2437 10.480
2462 10.600
2412 16.560
Chain 0 2437 16.560
2462 16.560
802.11¢g
2412 16.600
Chain 1 2437 16.560
2462 16.640
2412 17.760
Chain 0 2437 17.760
2462 17.720
802.11n20

2412 17.720
Chain 1 2437 17.760
2462 17.760
2412 18.880

Chain 0 2437
2462 18.920

802.11ax20

2412 18.920
Chain 1 2437 18.920
2462 18.880
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Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.46286 GHz 3.08 dém
T1 1 2.45374 GHz -5.92 dém Occ Bw 16.64 MHz
T2 1 2.47038 GHz -5.62 dBém
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802.11n20 2412MHz Chain 0

802.11n20 2437MHz Chain 0

Spectrum 2
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 200 kHz
[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
M1[1] 2.87 dBm|
20 2.4133000 GHz|
Occ Bw 17.760000000 MHZ|
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CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 2,4133 GHz 2.87 dBm
T1 1 2.40318 GHz -5.21 dBém Occ Bw 17.76 MHz
T2 1 2.42094 GHz -4.72 dBm

802.11n20 2462MHz_Chain 0

Spectrum L2
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 200 kHz
[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
M1[1] 2.96 dBm)|
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.46354 GHz 2.96 dBm
T1 1 2.45322 GHz -3.69 dém Occ Bw 17.72 MHz
T2 1 2.47094 GHz -4,35 dBm

802.11n20_2437MHz_Chain 1
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-4.79 dBm

Occ Bw

17.76 MHz

)

Dale: 1Z.:kE.202%

$aatNo. 1250271 €21 AR-RT Tas

ar:Tesr Wei

Spectrum L2
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 200 kHz
[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
M1[1] 2.88 dBm)|
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Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 2.43662 GHz 2.88 dBm
T1 1 2.42818 GHz -5.00 dém Occ Bw 17.76 MHz
T2 1 2.44584 GHz -3.97 dém

802.11n20 2412MHz_ Chain 1

Spectrum L2
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 200 kHz

[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep

SGL Count 300/300

@ 1Pk Max
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Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |

M1 1 2.41338 GHz 2.62 dBm
T1 1 2.40318 GHz -5.50 dém Occ Bw 17.72 MHz
T2 1 2,4209 GHz -4.87 dém

802.11n20_2462MHz_Chain 1

Ref Level 30.00 dem  Offset 10.50 dB @ RBW 200 kHz

o att 30de SWT 1ms e VBW 1MHz Mode Sweep
SGL Count 300/300
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20 2.4612200 GHz]
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CF 2.462 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result |
M1 1 2.46122 GHz 3.40 dém
T1 1 2.45318 GHz -4.86 dBm Occ Bw 17.76 MHz
T2 1 2.47094 GHz -4.92 dBém
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802.11ax20 2412MHz_ Chain 0

802.11ax20 2437MHz_ Chain 0

Spectrum L2
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 200 kHz

[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep

SGL Count 300/300

@ 1Pk Max

M1[1] 4.12 dBm)|
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Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |

M1 1 2,4103 GHz 4,12 dBm
T1 1 2.40262 GHz -3.48 dém Occ Bw 18,88 MHz
T2 1 2,4215 GHz -2.33 dém

802.11ax20_2462MHz_ Chain 0

Ref Level 30.00 dém _ Offset 10.50 dB @ RBW 200 kHz

|& Att 30dE SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.46362 GHz 4.04 dBm
T1 1 2.45258 GHz -3.48 dém Occ Bw 18,92 MHz
T2 1 2,4715 GHz -2.18 dém

Spectrum L2
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 200 kHz

[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep

SGL Count 300/300

@ 1Pk Max

Mi1[1] 4.23 dBm)|
20 2.4398200 GHz|
Occ Bw 18.960000000 MHZ]
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Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |

M1 1 2.43982 GHz 4,23 dBm
T1 1 2.42758 GHz -3.36 dém Occ Bw 18,96 MHz
T2 1 2.44654 GHz -3.63 dBém

802.11ax20 2412MHz_ Chain 1
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Ref Level 30.00 dbm

Offset 10.50 db @ RBW 200 kHz

802.11ax20 2437MHz_ Chain 1

Ref Level 30.00 dem  Offset 10.50 dB @ RBW 200 kHz

o att 30de SWT ims @ VBW 1WMHz Mode Sweep
SGL Count 300/300
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M1[1] 3.37 dBm|
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Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.4363 GHz 3.37 dém
T1 1 2.42758 GHz -4.10 dém Occ Bw 18.92 MHz
T2 1 2.4465 GHz -1.75 dém
JactNo. 25020 (21 AR-RE Teater:Test Gei

Dale: 1Z.:kE.202%

[» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.41342 GHz 4.09 dBm
T1 1 2.40258 GHz -4.70 dém Occ Bw 18,92 MHz
T2 1 2,4215 GHz -3.79 dém
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Ref Level 30.00 dem  Offset 10.50 dB @ RBW 200 kHz

o att 30de SWT ims @ VBW 1WMHz Mode Sweep
SGL Count 300/300
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Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.45954 GHz 2.84 dém
T1 1 2.45258 GHz -4.27 dém Occ Bw 18.88 MHz
T2 1 2.47146 GHz -3.33 dém
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5.5 Maximum Conducted Output Power

Test Information:

Environmental Conditions:
Temperature:
°C)

Test Equipment List and Details:

Manufacturer

Eastsheep

Anritsu

Description

Coaxial Attenuator

Microwave Peak Power

Relative
Humidity:
(%)

Model

SW-N-JK-6G-
10dB

MA24418A

Test Date:

Test Mode:

Test Result: Pass

65

Serial
Number

F-08-EM504

12618

ATM Pressure:
(kPa)

Calibration
Date

2024/06/07

2024/08/27

2025/02/12

Transmitting

101.1

Calibration
Due Date

2025/06/06

2025/08/26

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data:
Test Frequenc Peak Output Limit .
Mode Antenna (MI-;IZ) y Power( dBpm) (dBm) Verdict
2412 19.79 30 Pass
Chain 0 2437 20.00 30 Pass
2462 19.86 30 Pass
802.11b 2412 20.52 30 Pass
Chain 1 2437 20.88 30 Pass
2462 20.98 30 Pass
2412 19.61 30 Pass
Chain 0 2437 19.81 30 Pass
2462 19.83 30 Pass
802.11g 2412 19.54 30 Pass
Chain 1 2437 20.05 30 Pass
2462 20.15 30 Pass
2412 19.31 30 Pass
Chain 0 2437 20.08 30 Pass
2462 19.31 30 Pass
2412 20.04 30 Pass
802.11n20 Chain 1 2437 20.15 30 Pass
2462 20.14 30 Pass
2412 22.70 30 Pass
Chain 0+Chain 1 2437 23.13 30 Pass
2462 22.76 30 Pass
2412 21.02 30 Pass
Chain 0 2437 21.58 30 Pass
2462 20.46 30 Pass
2412 20.06 30 Pass
802.11ax20 Chain 1 2437 20.29 30 Pass
2462 20.15 30 Pass
2412 23.58 30 Pass
Chain 0+Chain 1 2437 23.99 30 Pass
2462 23.32 30 Pass
Maximum EIRP: 28.14 36 Pass
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5.6 Power Spectral Density

Test Information:

Serial No.: 2XBIJ-1 Test Date: 2025/02/12
Test Site: RF Test Mode: Transmitting
Tester: Jeff Wei Test Result: Pass
Environmental Conditions:
Relative
Tempe”t?fg; 21.4 Humidity: 65 ATM Pres(sl:‘;; 101.1
(%)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date Callbl;;:n Due
R&S Coaxial Attenuator 10dB F-08-EM512 2024/06/13 2025/06/12
R&S Spectrum Analyzer FSV40 101589 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data:
Mode Antenna

Chain 0

802.11b

Chain 1

Chain 0

802.11g

Chain 1

Chain 0

802.11n20 Chain 1

Chain 0+Chain 1

Chain 0

802.11ax20 Chain 1

Chain 0+Chain 1

Test Frequency
(MHz)

2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462

Result

Limit

(dBm/3kHz) (@Bm/3kHz) Y erdict
-5.03 8 Pass
-4.26 8 Pass
-5.14 8 Pass
-3.12 8 Pass
-2.96 8 Pass

8 Pass

-10.48 8 Pass
-10.34 8 Pass
-10.50 8 Pass
-10.30 8 Pass
-9.87 8 Pass
-10.45 8 Pass
-10.07 8 Pass
-10.88 8 Pass
-10.88 8 Pass
-11.36 8 Pass
-10.90 8 Pass
-10.97 8 Pass
-7.66 8 Pass
-7.88 8 Pass
-7.91 8 Pass
-11.75 8 Pass
-10.99 8 Pass
-11.35 8 Pass
-11.98 8 Pass
-11.71 8 Pass
-12.90 8 Pass
-8.85 8 Pass
-8.32 8 Pass
-9.05 8 Pass

Report Template Version: FCC+IC-Wi-Fi2.4-V1.4

Page 76 of 90




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:2502P10214E-RF-00A

802.11b_2412MHz_Chain 0

Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz

[» Att 30de  SWT 135ms @ VBW 10kHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.4114665 GHz -5.03 dBém
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Ref Level 30.00 dem Offset 10.50 e @ RBW 3 kHz
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M1 1 2.437787 GHz -2.96 dBm
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802.11g_2412MHz_Chain 0

Offset 10.50 0  RBW 3 kHz
SWT  274ms @ VBW 10kHz Mode Sweep

SGL Count 100/100

(@ 1Pk Max

M1[1] -10.48 dBm|
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10
0
t0d

-60
CF 2.412 GHz 2001 pts Span 24.624 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,411385 GHz -10.48 dBm
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SGL Count 100/100

(@ 1Pk Max

M1[1] -10.50 dBm|
2.4607320 GHZ|
20

M1

w T N Y [ A

CF 2.462 GHz 2001 pts

Span 24.624 MHz
mar}

ker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,460732 GHz -10.50 dBm
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Marker
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M1 1 2.435732 GHz -9.87 dém
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o att 30dB SWT  274ms @ VBW 10kHz Mode Sweep
SGL Count 100/100
(@ 1Pk Max
M1[1] -10.34 dBm|
2.4357320 GHZ|
20
10
0
M1
“10d v

T A [y T Sy oy

-60
CF 2.437 GHz 2001 pts Span 24.624 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,435732 GHz -10.34 dBm
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Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz
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o att
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Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz

30d8 SWT  295ms @ VBW 10kHz Mode Sweep
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Ref Level 30.00 dem Offset 10.50 e @ RBW 3 kHz

o att 30dB SWT  295ms @ VBW 10kHz Mode Sweep
SGL Count 100/100

(@ 1Pk Max

M1[1] -10.97 dBm|
2.4623045 GHZ|

ALy 0
s M,
ot M,

=S

CF 2.462 GHz 2001 pts Span 26.487 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 2.4623045 GHz -10.97 dBm
) J 0w
ProdactNo. s 25D2R] CR14R-RT Teater:Jest Wai
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Spectrum

802.11ax20 2412MHz_ Chain 0
(=)

Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz

[» Att 30de  SWT 311ms @ VBW 10 kHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
Mi1[1] -11.75 dBm)|
2.4106878 GHZ|
20
10
o
10 d L
i ol \Jm\‘m“m‘"dlljun L
™ Lk " L
20 { T T \
- Ald‘ n’rﬁ
40 M W‘N
-50
e e oL
GF 2.412Ghz 2001 pts Span 27.9285 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.4106878 GHz -11,75 dBm

Spectrum

[]

802.11ax20 2462MHz_Chain 0
(=)

Att
SGL Count 100/100

Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz
30de  SWT

311ms @ VBW 10kHz Mode Sweep

(@ 1Pk Max

M1[1] -11.35 dBm|
2.4627838 GHZ|

Lorsbbbinokd | ol Akl

CF 2.462 GHz 2001 pts Span 27.9885 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1

2,4627838 GHz -11.35 dBm

)|

catie. 12502

c

Spectrum

[]

214L-RF Tester:Tosf i

1¢

802.11ax20 2437MHz_ Chain 1
=)

o att 30
SGL Count 100/100

RefLevel 30.00 dem Offset 10.50 e @ RBW 3 kHz

de SWT  304ms @ VBW 10kHz Mode Sweep

(@ 1Pk Max

M1[1] -11.71 dBm)
2.4356885 GHZ|

din ol g
¥

GF 2,437 GHz

2001 pts Span 27.327 MHz

Marker

Function Result

X-value | Y-value | Function |

Type | Ref | Tre |
ML 1

2.4356885 GHz 11,71 deém

)

satio. 1250

Dale: 1Z.:kE.202%

Taster:Test Wai

Spectrum

802.11ax20 2437MHz_ Chain 0
(=)

Att
SGL Count 100/100

Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz
30de  SWT

30Sms @ VBW 10kHz Mode Sweep

(@ 1Pk Max

M1[1] -10.99 dBm|
2.4373845 GHZ|

1

m TR P )
i y b bl

CF 2.437 GHz

2001 pts Span 27.447 MHz

Man

X-value | Y-value | Function | Function Result

rker
Type | Ref | Trc |
ML 1

2,4373845 GHz 10,99 dém

Spectrum

[]

802.11ax20 2412MHz_ Chain 1
(=)

Ref Level 30.00 dem  Offset 10,50 dB @ RBW 3 kHz

o att 30dB SWT  3llms @ VBW 10kHz Mode Sweep
SGL Count 100/100
(@ 1Pk Max
M1[1] -11.98 dBm|
2.4100598 GHZ|
20
10
0
t0d

.
T“.Jun,m, " |
! o hi

e T 1' "

.

L

CF 2.412 GHz 2001 pts Span 27.9285 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1

2,4100597 GHz 11,98 dém

)|

atie. 12502

c

Spectrum

[]

214L-RF Tester:Tosf i

o

802.11ax20_2462MHz_ Chain 1
@

o att 30
SGL Count 100/100

RefLevel 30.00 dem Offset 10.50 e @ RBW 3 kHz

de SWT  316ms @ VBW 10kHz Mode Sweep

(@ 1Pk Max

M1[1] -12.90 dBm|
2.4625678 GHZ|

b

. b i i
o

et

P

Nz

GF 2,462 GHz

2001 pts Span 28.4085 MHz

Marker

X-value | Y-value | Function | Function Result |

Type | Ref | Tre |
ML

2.4625678 GHz 12,90 dém

)

satio. 1250

c
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

5.7 100 kHz Bandwidth of Frequency Band Edge

Test Information:

Serial No.: 2XBJ-1 Test Date: 2025/02/12
Test Site: RF Test Mode: Transmitting
Tester: Jeff Wei Test Result: Pass

Environmental Conditions:

Tempe”t?fg; 21.4 Hl?n‘::ltl::;e 65 ATM Pres(sl:‘;g 101.1
(“o)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date Calibl;i:n Due
R&S Coaxial Attenuator 10dB F-08-EM512 2024/06/13 2025/06/12
R&S Spectrum Analyzer FSV40 101589 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
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802.11b_2412MHz Chain 0

Spectrum o
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30de  SWT 1.1ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 8.83 dBm)|
2.4125400 GHz|
20 D1[1] -54.13 da|
12.4960 MHz|
10
!
o
-0
|-11.17dBm
-20
-30
-40
s A i
60 d
CF2.4GHz 1000 pts Span 86.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.41254 GHz 8.83 dBm
D1 M1 1 -12.496 MHz -54,13 dB

[]

802.11b_2412MHz Chain 1

Spectrum o
Ref Level 30.00 dém  Offset 10,50 d8 @ RBW 100 kHz
[» Att 30de  SWT 1.1ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
Mi1[1] 10.22 dBm|
2.4130680 GHz|
20 D1[1] -48.25 da|
M1 14.5200 MHz|
o \
|-9.7adem \g
-20 H
-30
D1 ,LJ \h
-40 -
v [
by Wb taty e oo o L
60 d
GF2.4GHz 1000 pts Span 88.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,413068 GHz 10.22 dBm
D1 M1 1 -14.52 MHz -48.25 dB

[]

802.11g 2412MHz_Chain 0

Ref Level 30.00 dem  Offset 10.50 dB @ RBW 100 kHz

|o Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
CEEY] .09 dbm|
2.4170280 GHz
20 D1[1] -41.13 de|
-17.5120 MHZ|
10
M.
a vl
rw
10

e 7
Y \

p )
40 3 ¥
Sy o . b
60 o
CF 2.4 GHz. 1000 pts Span 88.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.417028 GHz 1.09 dBm
D1 M1 1 -17.512 MHz -41.13 dB
)j J [
JactNo. 25020 (21 AR-RE Teater:Test Gei

Dale: 12.:EE.2025 0

802.11b_2462MHz Chain 0

Spectrum o
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30de  SWT 1.3ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
-11.01dem Mi1[1] 8.99 dBm)|
2.463030 GHz|
20 D1[1] -54.99 di
M1 74.340 MHz|
10 I{u
o T ‘w\\
10 |
-20
-30
-40
o
g Mo P frrton
60 d
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.46303 GHz 8,99 dBm
D1 M1 1 74,34 MHz -54.99 dB

[]

Spectrum

802.11b_2462MHz Chain 1
(=)

Ref Level 30.00 dbm
Att 30 dB
SGL Count 100071000

Offset 10.50 db @ RBW 100 kHz
SWT  1.3ms @ VBW 300kHz Mode Sweep

(@ 1Pk Max

-9.29dBm Mi1[1] 10.71 dBm|
2.462520 GHz|
20 D1[1] -54.63 db|
" 26.080 MHZ|
10 W
ali
U ]
0 VLk
-20 (l
-30
-40 T
Lt by it ot -
gli)
60 o
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.46252 GHz 10,71 dBm
D1 M1 1 26,08 MHz -54.63 dB
J -
Spectrum =
Ref Level 30.00 dém Offset 10.50 dB @ RBW 100 kHz
|» Att 30de  SWT 1.3ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
TEsedem  MAI1] 1.06 dBm
2.467060 GHz]
20 D1[1] -46.76 de|
71.570 MHZ|
10
M1
o rl‘ WMZ,LA]
10 d ]
-20 df / \\
-30 df / \
40 o
A D1
R - i A ot s
60 o
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.46706 GHz 1.06 dBm
D1 M1 1 71.57 MHz -46.76 dB
)j J [
JactNo. 25020 (21 AR-RE Tester:Test Gei

Dale: 12.:EE.2025 0
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802.11g_2412MHz_Chain 1

Spectrum o
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30 dB 1.1ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 1.07 dBm|
2.4194920 GHz|
20 D1[1] -41.44 da|
19.5360 MHz|
10
1
0 — -+
o0 /f l\
|-18.93dem
-30 j \]\
40 o o
el Bt Meoptiriaulhmakinhu i J«MMW‘
60 d
CF2.4GHz 1000 pts Span 86.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,419492 GHz 1.07 dBm
D1 M1 1 -19.536 MHz -41.44 dB

[]

802.11n20 2412MHz Chain 0

)|

catie. 12502

C214E-RT Testor:Teff Wei

Spectrum o
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30de  SWT 1.1ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 1.19 dBm|
2.4170280 GHz|
20 D1[1] -40.09 db|
16.9840 MHz|
10
[
0 MUWWV
10 [ \
|-18.81dem \
-30 \
-40
b i
60 o
CF 2.4GHz 1000 pts Span 86.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,417028 GHz 1,19 dBm
D1 M1 1 -16.984 MHz -40.09 dB

ra

802.11n20_2412MHz_Chain 1

Spectrum =
Ref Level 30.00 dém Offset 10.50 dB @ RBW 100 kHz
|» Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1 .95 dBm)|
2.4145640 GHe]
20 D1[1] -38.57 del
-14.5200 MHz]
10
M1
o h
1o //“ \
[is01dem / \1
_30 d
of |
40 o
) S
™ bt ) Lo e
60 o
CF 2.4 GHz. 1000 pts Span 88.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.414564 GHz 0.99 dém
D1 M1 1 -14.52 MHz -38.57 dB

)

satio. 1250

Dale: 1Z.:kE.202%

Taster:Test Wai

Spectrum

802.11g 2462MHz Chain 1
&)

Ref Level 30.00 dbm

Offset 10.50 db @ RBW 100 kHz

[» Att 30de  SWT 1.3ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
-18.58dBm Mi1[1] 1.42 dBm|
2.464540 GHz|
20 D1[1] -46.68 db|
23.180 MHz|
10
M1
B v
= w
-10 /
-20 u\
-30 J/ \
40 it \“U‘mm. o7
; | i N e .
60 d
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result
M1 1 2.46454 GHz 1.42 dBm
D1 M1 1 23,18 MHz -46.68 dB

[]

802.11n20 2462MHz Chain 0

Spectrum

®

Ref Level 30.00 dbm

Offset 10.50 db @ RBW 100 kHz

[» Att dB  SWT 1.3ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
-18.87dBm Mi1[1] 1.13 dBm|
2.464540 GHz|
20 D1[1] -46.52 da|
9.400 MHz|
10
M1
B v
-10 }
-20 / \
-30 J \
-40 T
i bt s ] A b s
i
60 o
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.46454 GHz 1.13 dBm
D1 M1 1 19.4 MHz -46.52 dB

)|

atie. 12502

[]

C214E-RT Testor:Teff Wei

802.11n20_2462MHz_Chain 1

Spectrum

&

Ref Level 30.00 dBm

Offset 10.50 dB @ RBW 100 kHz

|» Att 30de  SWT 1.3ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
“eeadem  MII1] 132 dBm
2.464540 GH]
20 D1[1] -46.39 dp|
49.520 MHz
10
M1
o T &
10 d /
_20 o [ \
/ \
40 o
W D1
e o] i b, N
60 o
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.46454 GHz 1.32 dBm
D1 M1 1 49.52 MHz -46.39 dB
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802.11ax20_2412MHz_Chain 0

Offset 10.50 db @ RBW 100 kHz
SWT  11ms @ VBW 300kHz Mode Sweep

SGL Count 100071000

@ 1Pk Max
M1[1] 0.71 dBm)|
2.4145640 GHz|
20 D1[1] -41.08 da|
0 14.5200 MHz|
M1
o y

P

o A Ja L St
60 d
CF2.4GHz 1000 pts Span 86.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,414564 GHz 0.71 dBm
D1 M1 1 -14.52 MHz -41,03 dB

J J

otia. 12502

[]

C214E-R7 Testor:Test

802.11ax20 2412MHz_ Chain 1

Offset 10.50 db @ RBW 100 kHz
SWT  11ms @ VBW 300kHz Mode Sweep

SGL Count 100071000

@ 1Pk Max
M1[1] -0.13 dBm|
2.4145640 GHz|
20 D1[1] -40.90 da|
14.8720 MHz|
10
M1
o
-10 JI/W L
=0 1508 / T
-30 / \\
“*© o o
k s il il
60 o
CF 2.4GHz 1000 pts Span 86.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2,414564 GHz -0.13 dém
D1 M1 1 -14.872 MHz -40.90 dB

J J

otle. 125028

[]

802.11ax20 2462MHz_Chain 0

Spectrum o
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30de  SWT 1.3ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
-19.20dBm Mi1[1] 0.80 dBm)|
2.463280 GHz|
20 D1[1] 45.63 dB|
26.080 MHz|
10
.
) s 4
f \
I |
-30 J \
-40 LM, o1
" LU T S N "
Aoty uf
60 d
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.46328 GHz 0.80 dBm
D1 M1 1 26,08 MHz -45.63 dB

Spectrum

[]

802.11ax20 2462MHz_Chain 1

m
v
Ref Level 30.00 dm _ Offset 10.50 d8 & RBW 100 kHz
[» Att 30de  SWT 1.3ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
-19.92dBm Mi1[1] 0.08 dBm)|
2.464540 GHz|
20 D1[1] -46.46 db|
21.170 MHz|
10
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° T,
-10 f! l
-20 f \
-30 J ‘\
-40
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" et Ly " n Y
60 o
CF 2.4835 GHz 1000 pts Span 126.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.46454 GHz 0.08 dBm
D1 M1 1 21,17 MHz -46.46 dB

[]
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5.8 Duty Cycle

Test Information:

Serial No.: 2XBIJ-1 Test Date: 2025/02/12
Test Site: RF Test Mode: Transmitting
Tester: Jeff Wei Test Result: N/A
Environmental Conditions:
Relative
Tempe”t?fg; 21.4 Humidity: 65 ATM Pres(sl:‘;; 101.1
(%)
Test Equipment List and Details:
e . . . Calibration Due
Manufacturer Description Model Serial Number Calibration Date Date
R&S Coaxial Attenuator 10dB F-08-EM512 2024/06/13 2025/06/12
R&S Spectrum Analyzer FSV40 101589 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Test D Duty VBW
es Ton  TontToff D% Cycle  1/Ton .

Mode Antenna Frequency (ms) (ms) Cycle Factor (Hz) Setting

(MHz) (%) (kHz)

(dB)
802.11b Chain 0 2437 8.507 98.80 / / 0.010

802.11¢g Chain 0 2437 1.393 1.495 93.18 0.31 718 1
802.11n20 Chain 0 2437 1.305 1.407 92.75 0.33 766 1
802.11ax20 Chain 0 2437 1.017 1.125 90.40 0.44 983 1

Duty Cycle = Ton/(Ton+Toff)*100%
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802.11b_2437MHz Chain 0

J J

StNe. 12350221 (2140-RT Testar:Tosf

802.11n20 2437MHz_ Chain 0

Spectrum 2
0.00dBm _ Offset 10.50 4B @ RBW 10 MHz
40 dB @ SWT 42.6 ms @ VBW 10 MHz
SGL Count 1/1
@ 1Pk Clrw
Mi] 19.58 dBm
o 19.78119 m|
D1[1] 0.03 dB
e 73 40530 ms|
10
o
-10
20
E
40 o
50 o
CF 2.437 GHz 10000 pts 4.26 ms/.
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 19.78119 ms 19.58 dBm
D1 M1 1 8.4053 ms 0.03 dB
02| M1 1 8,50744 ms. -0.04 dB

J J

otle. 125028

Spectrum L2
0.00dBm _ Offset 10.50 4B @ RBW 10 MHz
40 dB @ SWT 7.1ms @ VBW 10 MHz
SGL Count 1/1
@ 1Pk Clrw
| ‘ ‘ ‘ [TEY) 13.07 dBm)|
o 3.930464 ms
D1[1] 2.76 dB
.305219 ms|
)
0 d T
o
-10
20 N n i
E
40 o
50 o
CF 2,437 GHz 10000 pts 705.07 ps/.
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 3.930464 ms 13.07 dém
D1 M1 1 1.305219 ms 2.76 dB
02| M1 1 1,406759 ms -0.03 dB

802.11g 2437MHz Chain 0

Spectrum L2
Ref Level 40.00 dbm _ Offset 10.50 dB & RBW 10 MMz
|& Att 40 dB @ SWT 7.5ms @ VBW 10 MHz
SGL Count 1/1
@ 1Pk Clrw
Mi] 13.19 dBm
o 4.287596 ms
D1[1] 0.03 dB
1.393431 ms|
W I
1
o
-10
v ¥
E
40 o
50 o
CF 2,437 GHz 10000 pts 745.08 ps/.
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 4.287596 ms 13.19 dBm
D1 M1 1 1.393431 ms 0.03 dB
02| M1 1 1.494772 ms. -0.08 dB

802.11ax20_2437MHz_RU_Full_Chain 0

Ref Level 40.00 dem  Offset 10.50 dB @ RBW 10 MHz

|& Att 40 dB @ SWT 5.6 ms @ VBW 10 MHz
SGL Count 1/1
@ 1Pk Clrw
| ‘ ‘ ‘ [TEY) 12.64 dBm|
o 2.075108 ms
D1[1] 2.21dB
1.017385 ms|
M D)
o
-10
20 *
E
40 o
50 o
CF 2,437 GHz 10000 pts 560.06 ps/.
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.075108 ms 12,64 dBm
D1 M1 1 1.017385 ms. 2.21dB
02| M1 1 1.124839 ms 1,34 dB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

EXHIBIT A - EUT PHOTOGRAPHS

Please refer to the attachment 2502P10214E-RF-EXP EUT EXTERNAL PHOTOGRAPHS and 2502P10214E-
RF-INP EUT INTERNAL PHOTOGRAPHS.
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EXHIBIT B - TEST SETUP PHOTOGRAPHS

Please refer to the attachment 2502P10214E-RF-00A-TSP TEST SETUP PHOTOGRAPHS.
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EXHIBIT C - RF EXPOSURE EVALUATION

Maximum Permissible Exposure (MPE)

Applicable Standard

According to subpart §1.1310, systems operating under the provisions of this section shall be operated in a
manner that ensures that the public is not exposed to radio frequency energy level in excess of the
Commission’s guidelines.

Limits for Maximum Permissible Exposure (MPE) (§1.1310, §2.1091)

(B) Limits for General Population/Uncontrolled Exposure
Frequency Range Electric Field Magnetic Field Power Density Averaging Time

(MH2z) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/?) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density;
According to §1.1310 and §2.1091 RF exposure is calculated.

Calculation formula:

Prediction of power density at the distance of the applicable MPE limit

S = PG/4nR? = power density (in appropriate units, e.g. mW/cm?);

P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain factor,
is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

Calculated Data:
Conducted
Frequenc Antenna Gain output power Evaluation Power MPE
Module (1\(’1[Hz) y including Tunf— Distance Density Limit
up Tolerance (cm) (mW/em?®) | (mW/em?)
(dBi) [ (numeric) | (dBm) | (mW)
WiFi24G | 2412-2462 | 4.15 2.60 24 251.19 20.00 0.130 1.0
WiFi 5G 5150-5850 591 3.90 18 63.10 20.00 0.049 1.0
Note:

The Conducted output power including Tune-up Tolerance provided by manufacturer
2.4G and 5G WiFi can't transmit simultaneously.

Result: The device meet FCC MPE at 20 cm distance
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:2502P10214E-RF-00A

Field reference level exposure exemption limits

Applicable Standard

RSS-102, Issue 6, Clause 6.6:

Field reference level (FRL) exposure evaluation is required if the separation distance between the user and/or
bystander and the device’s radiating element is greater than 20 cm (i.e. mobile devices), except when the device
operates as follows:

* below 20 MHz and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less than 1
W (adjusted for tune-up tolerance);

* at or above 20 MHz and below 48 MHz and the source-based, time-averaged maximum e.i.r.p. of the device
is equal to or less than 4.49/f%° W (adjusted for tune-up tolerance) where f is in MHz;

* at or above 48 MHz and below 300 MHz and the source-based, time-averaged maximum e.i.r.p. of the device
is equal to or less than 0.6 W (adjusted for tune-up tolerance);

* at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is
equal to or less than 1.31 x 107 f*%*3* W (adjusted for tune-up tolerance) where f is in MHz;

* at or above 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less than
5 W (adjusted for tune-up tolerance).

In these cases, the information contained in the RF exposure technical brief may be limited to information that
demonstrates how the e.i.r.p. was derived.

Calculated Data:
Conducted output
Antenna power including Exemption
Mode Fre\(/lllll_lency Gain Tune-up L1 limits
(MHz) Tolerance® (mW)
(dBi) (dBm) (dBm) (mW)
2.4G WiFi 2412-2462 4.15 24 28.15 653.13 2684
5G WIFI 5150-5850 5.91 18 23.91 246.04 4507
Note:

The Conducted output power including Tune-up Tolerance provided by manufacturer
2.4G and 5G WiFi can't transmit simultaneously.

Result: So the device is compliance with the exemption from Routine Evaluation Limits —RF exposure
Evaluation.

xxxik END OF REPORT ¥
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